5 TEREX AERIALS

Milwaukee, Wisconsin

TRAILBLAZER 40

ILLUSTRATED =
PARTS
CATALOG

FOR MACHINE
SERIAL NUMBER

Part No. 89-240005 « Rev. "0.11" dated April 1997 e



TRAILBLAZER 40

ILLUSTRATED PARTS CATALOG

TABLE OF CONTENTS

INTRODUCTION

PRIMARY MACHINE COMPONENT GROUPS

SECTION B 01: UNDERCARRIAGE

B 01.101:
B 01.102:

UNDERCARRIAGE ASSEMBLY (WITH TYPE 1 AXLE)
UNDERCARRIAGE ASSEMBLY (WITH TYPE 2 AXLE)

SECTION B 02: SUPERSTRUCTURE

B 02.101:

SUPERSTRUCTURE ASSEMBLY

SECTION B 03: BOOM

B 03.101:

BOOM ASSEMBLY

SECTION B 04: PLATFORM

B 04.101:
B 04.199:

PLATFORM ASSEMBLY
PLATFORM CONSOLE COVER

SECTION C: SUBASSEMBLIES

C 02.101:
C 02.102:
C 02.103:
C 02.104:
C 03.101:

C 03.102:

C 04.101:
C 04.102:
C 04.103:
C 04.104:
C 04.109:

C 06.06:

C 08.101:
C12.101:
C 12.102:

C12.103:

PLATFORM VALVE BANK ASSEMBLY
GROUND VALVE BANK ASSEMBLY
HYDRAULIC MANIFOLD ASSEMBLY
SHUTTLE VALVE ASSEMBLY
GROUND CONTROL BOX ASSEMBLY
(EXCEPT WITH HATZ DIESEL ENGINE)
GROUND CONTROL BOX ASSEMBLY
(WITH HATZ DIESEL ENGINE)

WISCONSIN ENGINE ASSEMBLY
FORD ENGINE ASSEMBLY
DEUTZ ENGINE ASSEMBLY
HATZ ENGINE ASSEMBLY
ISUZU C-240 ENGINE ASSEMBLY
REMOTE CONTROL PENDANT ASSEMBLY
PLATFORM CONTROL CONSOLE
MOTION CONTROL VALVE (WITH TYPE 1 AXLE)
MOTION CONTROL VALVE (WITH TYPE 2 AXLE,

BUT WITHOUT CONTINUOUS ROTATION OPTION)
MOTION CONTROL VALVE (WITH TYPE 2 AXLE,

AND WITH CONTINUOUS ROTATION OPTION)

Rev. April 1997




TRAILBLAZER 40

ILLUSTRATED PARTS CATALOG

TABLE OF CONTENTS (CONTINUED)

SECTION C: SUB ASSEMBLIES (CONTINUED)

C13.101: REAR AXLE ASSEMBLY (TYPE 1)
C13.102: REAR AXLE ASSEMBLY (TYPE 2)
C 13.103: AXLE DISCONNECT CYLINDER

SECTION D: HYDRAULIC COMPONENTS

D 01.101: STEER CYLINDER

D 02.01: HYDRAULIC SWIVEL (WITH CONTINUOUS ROTATION)
D 03.101: DRIVE MOTOR, FRONT (STEER) AXLE

D 03.102: DRIVE MOTOR, REAR (NON-STEER) AXLE

D 03.105: WHEEL MOTOR ASSEMBLY (FRONT)

D 06.101: SWING MOTOR

D 07.04: EMERGENCY HYDRAULIC PUMP ASSEMBLY
D 08.13: MAIN HYDRAULIC PUMP ASSEMBLY

D 08.15: MAIN HYDRAULIC PUMP ASSEMBLY

D 09.101: BOOM LIFT CYLINDER

D 10.101: MASTER LEVEL CYLINDER

D 11.03: HYDRAULIC FILTER

D 12.05: SIGHT GAUGE

D 13.01: STEER AND HIGH SPEED DIRECTIONAL VALVE
D 13.02: LOW SPEED DIRECTIONAL VALVE

D 13.05: DIVERTER VALVE

D 14.04: PLATFORM LEVEL AND ROTATE VALVE

D 18.02: DRIVE/ STEER CONTROL VALVE ASSEMBLY
D 18.101: DRIVE CONTROL VALVE ASSEMBLY

D 19.101: TELESCOPE CYLINDER

D 20.101: SLAVE LEVEL CYLINDER

D 24.101: ROTARY ACTUATOR

SECTION E: ELECTRICAL COMPONENTS

E 01.14: DRIVE CONTROL HANDLE ASSEMBLY
E 05.01: OPTIONAL LIGHT PACKAGES
E 09.01: MOBILE INTERCOM SYSTEM

SECTION F: MECHANICAL COMPONENTS

F 02.101:
F 99.101:

SWING BEARING
DECALS

Rev. May 1996



TRAILBLAZER 40 ILLUSTRATED PARTS CATALOG

INTRODUCTION

This lllustrated Parts Catalog is designed to help you identify and order the correct replacement parts for
use on SIMON TRAILBLAZER 40 SELF-PROPELLED AERIAL WORK PLATFORMS. All parts
represented here are manufactured and supplied in accordance with Simon Aerials quality standards. We
recommend that you use GENUINE SIMON AERIALS PARTS to insure maximum SAFETY and
PERFORMANCE.

Prices for all parts listed in this Catalog can be found in a separate Spare Parts Price List. Please contact
Simon Aerials Parts Department for the latest edition of the Spare Parts Price List.

HOW TO USE THIS CATALOG
The Cover Page indicates the specific model or models covered by this Parts Catalog.

The "Table of Contents" pages list the specific sections, pages and page titles that are relevant to this
model, and contained in this Catalog. Only those pages that refer specifically to TRAILBLAZER 40
machines are included in this Catalog.

The "Primary Machine Component Groups" page illustrates the four major assemblies, along with their
"Section" number.

The Parts Catalog is divided into "Sections", numbered from 1 through 99. Each section contains the
individual parts that make up a major component, assembly or item. The first four sections (1 through 4)
contain the major assemblies, or "Primary Machine Component Groups". Sections that follow contain
sub-assemblies or components of these "major" assemblies.

If a part number is followed by a plate number in the "SEE SECTION" column, refer to the plate indicated
for a further breakdown of components for that part number. Items with indented descriptions are
components of the non-indented item directly above.

When selecting parts for a specific machine, be sure to verify the machine model number, and serial
number or date code (found on the data plate). When ordering parts, always give:

1. Model and Serial Number
2. ltem Part Number and Description
3. Order Quantity

If a part number is not listed for a selected item, please provide this additional information:

4, Parts Plate number, ltem Number and Description of the desired item, OR
5. Part Number of the next assembly (Parent Part), if the desired item is not listed.

Some assembled items, such as hydraulic cylinders, may have been supplied by more than one source.
While the assemblies may be able to be used interchangeably, FOR SAFETY'S SAKE, do not mix
components or repair kits. Please confirm the make of the assembly on the unit before ordering or
installing replacement pans.

Left and right-hand, front and rear should be determined as though you are standing at the Platform
Control Console, with the Platform in stowed position (over the non-steering axle). All dimensions are in
inches unless otherwise specified.

SIMON AERIALS INC. reserves the right to change, improve, modify or expand features of its equipment.
Therefore, specifications, models or equipment are subject to change without notice, and withoutincurring
obligation to change, improve, modify or expand features of previously delivered units.

All SIMON AERIALS INC. manuals are periodically updated to reflect changes that occur in the
equipment. Please contact Simon Aerials Technical Support Department with any questions you may
have regarding your particular machine, or the availability of more recent manuals.




TRAILBLAZER 40

ILLUSTRATED PARTS CATALOG

PLATFORM J K
SECTION 4 —
|
BOOM
SECTION 3 —
¢
SUPERSTRUCTURE
= 1 SECTION 2
C\ O— M/_>_
UNDERCARRIAGE
SECTION 1
TITLE PRIMARY MACHINE COMPONENT GROUPS

SIMON AERIALS INC.

PART
NO.

PLATE
NO.

Rev. Oct. 1993



PARTS LIST

SEE

ITEM PART NO SECTION DESCRIPTION QTY.
A-A| 3528700 UNDERCARRIAGE ASSEMBLY (with "Type 1" axle)
(for S/N APA 00102 through APA 00122)

CONNECTOR STRAIGHT THREAD (6 -8 F50X-S)~\
BEARING, SLEEVE (Bronze, 1" I.D., 1-1/4" O.D., 1/2" long)
PIN (1" x 3 9/32") \(Steer cyllnder base end)

ATAE ;
06-039900
08-070400
2192580

SRR

©

07- 09001 1
08-050000
08-051300

"NUT, TOP TOCK (1"-8)
FITTING, GREASE (1/8", Straight)
FITTING GREASEWQ/8" 90°)

2

R

s

.w.s oo b B dooooodt

9192230 MOTOR HOUSING. FRONT (Right) 1
2192240 MOTOR HOUSING, FRONT (Left) 1
2197350 BEARING, SLEEVE (modified 08-069500)

8 0 B
FITTING, ‘GREASE (1/8", 90°)
FITTING, GREASE (1/8", Straight)
CAP, GREASE FITTING (White plastic) _

08-051300
08-050000
08-066300

06-047100
06-091100
07-003087

ELBOW, 45°, STRAIGHT THREAD (8 V50X- S)
REDUCER/ EXPANDER (12-8 FSOGS-S)
GAP SCREW, H

0201 ‘ 2
30 07-003098 CAP SCREW HEX HEAD (1 /2' 13 X 4 1/2' Grade 5) 4
31 07-058400 NUT, LOCK (1/2"-13, Grade 8) 4

TITLE -~ UNDERCARRIAGE ASSEMBLY, TRAILBLAZER T-40 (PLATE 1 OF 3)
PLATE B01.101| SIMON AERIALS INC.  cveree o | no, A-A 3528700

S




32, 33, 34
21 thru 25

61

52, 56, 57
53, 54, 55

Art # B0O1,.10101E

TITLE  UNDERCARRIAGE ASSEMBLY, TRAILBLAZER T-40 (PLATE 1 OF 3)

SIMON AERIALS INC.  wweres i | T A-A 3528700 |a. -~ B01.101




PARTS LIST

PART NO

SEE
SECTION

DESCRIPTION

3529280
3529930

55-000190

02-040000
02-03990

Liquid ballasted
Foam filled

R

St

Y.,

ISR
R S R RN,

(#4, M10-1

e B e 2
35 o OB & PRy
>4 'S

|, 07-003

—

L2008
7
::% .

-

7

pos
7%
%

X

wmﬁ% )
ONNECTOR, STR

B
R

;“:AE'.' .i?»l';’h
AIGHT

RS
AL (/B!

WHEEL AND TIRE ASSEMBLY (for steer and drive axle)

TR

0

g\:_.,,,... ARG T

: FoTe ¥ oG 9845
N

MOUNTING
MOTOR, HYDRAULIC [13.6 in® (223 c.c.)]

3

)

.%‘55- 'i‘-; -:. Bl ‘.
THREAD (1

S

3 :\ e SRR
S
%\s
R RS 3
N %‘:\ \gﬁk 2

AR
S
e

X 1-3

/4", Grade 5)

SIMON AERIALS INC.

REV. 19 APR., 1993

PART
NO.

A-A 3528700




35

32, 33, 34

53, 54, 55

Art # B01.10101E

TITLE . UNDERCARRIAGE ASSEMBLY, TRAILBLAZER T-40 (PLATE 2 OF 3)

SIMON AERIALS INC.  wvers. e | n T A-A 3528700 |yo. - B01.101




PARTS LIST

&
08-069

g5

23

07-06

TITLE -

UNDERCARRIAGE ASSEMBLY, TRAILBLAZER T-40 (PLATE 3 OF 3)

07-004135

07-003087

07-065018
000

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
58 WHEEL AND TIRE ASSEMBLY (for drive axle)
3529940 Liquid ballasted 2
3529950 Foam filled 2

.

e

CAP SCREW, HEX HEAD (5/8"-11 x 3-1/2", Grade 8)

, FLAT (5/8" SAE)
o 3 T DR

"CAP SCREW, HEX HEAD (

WASHER, HELICAL LOCK (1/2")
CONNECTOR, STRAIGHT THREA

T .,

PLATE
NO.

B0O1.101

SIMON AERIALS INC. e, s

FATA-A 3528700




32, 33, 34

\10 %

52, 56, 57
53, 54, 55

Art # B01.10101E

TITLE - UNDERCARRIAGE ASSEMBLY, TRAILBLAZER T-40 (PLATE 3 OF 3)

SIMON AERIALS INC. s | o A-A 3528700 [o '~ B01.101




PARTS LIST
SEE

ITEM PART NO  |SECTION DESCRIPTION QTY.

' UNDERCARRIAGE ASSEMBLY (with "Type 2" axle)
(for S/N APA 00123 and above)

35 030 | (units without 360° continuous rotation option

ROD, TIE
04-035200 | DO1.101| CYLINDER, STEER

06-039900 | ADAPTER, '0"-RING TO 37°

2197360 ~ | PIN, "L" (for steer cylinder base
07-094300 CAP SCREW, HEX HEAD (1"-8 x 6", Grade 5)
07-090011 | NUT, TOP LOCK (

A\

TITLE UNDERCARRIAGE ASSEMBLY, TRAILBLAZER 40 (PLATE 1 OF 5)
PLATE B01.102/ SIMON AERIALS INC. oo | o |




— e ————— e — )

59, 67

32, 33, 34

, 2 N\
| . «
 with 360° continuous 7 Q
' rotation option R )
| o e = p_ _______ @ v‘ \ l\_; I\’\’ : !

Art # B01.10201E

e UNDERCARRIAGE ASSEMBLY, TRAILBLAZER 40 (PLATE 1 OF 5)

SIMON AERIALS INC. o | o PLATE B01.102




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
14 MOTOR HOUSING ASSEMBLY, FRONT (Right)
3530080 Used with earlier motor labeled "DT 460318 5N" 1
3535900 Used W|th Iater motor Iabeled “DT 460318 OT" 1

-3l E— MOTOR HOUSING, FRONT Right) ] 1

2192230 Used with earlier motor labeled "DT 460318 5N" 1
2318840 | o Used with later motor labeled "DT 460318 OT" 1

16 | 2197350 BEARING SLEEVE (modlfled 08- 069500)
(Bronze, 2" 1.D., 2-3/8" O.D., 1-1/2" long) 2
17 | 08-069600 BEARING, SLEEVE _
1Y 1 VeUeuuly : : ?: L o
20 | 08-066300 CAP, GREASE FITTING (White plastic) 3
21 MOTOR, HYDRAULIC [4.5 in® (74 c.c.)] (incl. lug nuts)
01 214500 D03.101| Earllertype (Iabeled “DT 460318 5N") 1

'06-040300 | | Used with later type motor (8- -10 F50X- -S) B

23 90° ELBOW, STRAIGHT THREAD
06-044600 Used with earlier type motor (6 C50X-S) 1

% ] &
06-191900 | "~ ADAPTER, "O"-RING TO 37° (6-4 F50X-S)
Used with later type motor 1
25 | ~ REDUCER/ EXPANDER

(used only with earlier type motor) 4
07-099800 NUT, CROWN LOCK (1/2"-20)
(used only with latertypemotor) | 4

TITLE UNDERCARRIAGE ASSEMBLY, TRAILBLAZER 40 (PLATE 2 OF 5)

PART

nbATE BO1 -102 SIMON AERIALS INC- REV. 02 MAR, 1994 | NO.




Art # BO1.10201E

TITLE UNDERCARRIAGE ASSEMBLY, TRAILBLAZER 40 (PLATE 2 OF 5)

SIMON AERIALS INC.

REV. 02 MAR,, 1994

PART
NO.

"TEB01.102




PARTS LIST

3520930
02-038800
02-021000

3530860 | C12.102
3531840 |C12.103
37 | 55-000190

02-043400
02-039700
41 | 07-096800

44 01 -21 7000 D03 102
45 | 07-012100

07-040018
01-219800
07-096300

'06 045500

06- 097400

P R

Foam filled
WHEEL (Steer and drive axle) (16-1/2" x 9-3/4")
TIRE 13‘ 38.5 - 16.5", tlélgbeless

units without 360° continoﬁs rotation optibn
units with 360° continuous rotation option
VALVE ASSEMBLY, STOP CUSHION

Axle is Iabeled "418 R/81"
Earlier #, superceded by 02-043400. Labeled "418 R/81"
"U"-BOLT KIT (7/8°-14)

’e

MOTOR' HYDRAULIC [13.6 in® (223 c.c.)]
CAP SCREW, HEX HEAD (M 12 x 40 mm)
(hydraulic i motor mountmg,to axle) (comes W|th axle)

SRR

NUT, HEX (1/2"-13, GradeﬁS) (wa&g used on some earry aXies)
"O"-RING (3-1/4"1.D.)
CAP SCREW, HEX HEAD (5/8"-18 x 1- 1/4", Grade 5)

© O » '

ELBOW, STRAIGHT THREAD (12 10 C50X-S)
(comes with axle)

ADAPTER 90° BENT STEM (4 1T3-12-12)(comes with axle

Sl

TITLE UNDERCARRIAGE ASSEMBLY, TRAILBLAZER 40 (PLATE 3 OF 5)

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
28 | 2192390 PIN, KING (2" x 4-3/16") 4
29 | 08-004200 BEARING, THRUST (2" I.D., 3-5/8" O.D., 3/16" thick) 2
30 | 07-003098 CAP SCREW HEX HEAD (1/2"-13 x 4-1/2", Grade 5) 4

PLATE B)1 102| SIMON AERIALS INC.  wcvcouon ot o




59, 67

32, 33, 34

35
1= 28 16
' with 360° continuous - ¥ I P
rotationoption - (ory |8 (X))
11,13 [ [Ty ¥ 15 21 thru2s

Art # BO1.10201E

TITLE UNDERCARRIAGE ASSEMBLY, TRAILBLAZER 40 (PLATE 3 OF 5)

SIMON AERIALS INC.  cvcowm i | ng PATE B01.102




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
55 WHEEL AND TIRE ASSEMBLY (for drive axle)
[Wheel has 6.29" (160 mm) center hole]:
3529940 Liquid ballasted 2
o roll 2y A ,, g i i Sk i G o i

3532670 “Foam filled | : .
56 WHEEL (Drive axle) (16-1/2" x 9-3/4")
2198410 - _With 6.29" (160 mm) center hole , , 1

section. Superceded by 02-040300. I
57 02-021000 TIRE (15 x 38.5 - 16.5", tubeless) 1
58 97-095700 NQT, HEX (Self-locking, M18-1 5) . _ 12

R

i i it : i 32 @z WG i i i :

61 CAP SCREW, HE)é HEAD (5/8"-11 x 3-1/2", Grade 8)
(for units without 360° continuous rotation option) 20
CAP SCREW, HEX HEAD (5/8"-11 x 4-1/2", Grade 8)

{3 TSN i ) £ BIGIEIB

07-004138
" %}%‘% S

TITLE UNDERCARRIAGE ASSEMBLY, TRAILBLAZER 40 (PLATE 4 OF 5)
PLATE B01.102| SIMON AERIALS INC. . cum. i | NO. |




5 78, 79, 80

 with 360° continuous -

Art # B0O1.10201E

TIM.E UNDERCARRIAGE ASSEMBLY, TRAILBLAZER 40 (PLATE 4 OF 5)

SIMON AERIALS INC. oo o | no PATEB01.102




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION QTY.
63 | 01-210200 | D06.101| MOTOR, HYDRAULIC [10 in® (164 c.c.)] 1
64 | 07-003087 CAP SCREW, HEX HEAD (1/2"-13 x 1-1/2", Grade 5) 2
2

TITLE

07-06501

00

06-041100

06-045600

06-039900
6-0399

? 5 BB
07-065018
11-020010
2067559

)

07-040018
07-065018

R

03-064700 |

03-066400

UNDERCARRIAGE ASSEMBLY, TRAILBLAZER 40 (PLATE 5 OF 5)

&3

LOCK (1/2')

£ H

CONNECTOR, STRAIGHT THREAD (12-16 F50
ELBOW, STRAIGHT THREAD (12-16 C50X-S)
THREAD (6-8 F50X-S)

OCK (1/2")
NIPPLE, PIPE (3/4" NPT x 2")
ADAPTER, HYDRAULIC TO ELECTRICAL SWIVEL
R B SR ‘

ROD, THREADED (1/2"-13)
NUT, HEX (1/2"-13, Grade 5)

'WASHER, HELICAL LOCK (1/2')

2 4
2

14-1/2" (368 mm) long]

TIE, CABLE
TIE, CABLE [20" (508 mm) long]

PR B01.102

SIMON AERIALS INC. oo oo | kg




59, 67

32, 33, 34

 with 360° continuous -

Art # BO1.10201E

TITLE UNDERCARRIAGE ASSEMBLY, TRAILBLAZER 40 (PLATE 5 OF 5)
SIMON AERIALS INC. e | no T TEB01.102




PARTS LIST

R

GB42060

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 2190780 PYLON WELDMENT, SUPERSTRUCTURE -1
2 |- 07-004138 . CAP SCREW, HEX HEAD (5/8"-11 x 4-1/2", Grade 8) 23
3 | 07-061021 WASHER, FLAT (5/8" SAE) ___ 23

‘-.\:-*‘-zg:_:-wm

S UL ERRN

PIN, BOOM PIVOT (2" x 19-3/8") (except Canada)
PIN, BOOM PIVOT (2" x 19-3/8") (CSA standards)
CAPS%BEW HEX 3

3T 4
& %

X e %AD (1\"/\ "-“!’N "t&“.x 37"%‘4} ::. -
i A S SRR

¢ &8
RERHIRE

12 | 08-051300 FITTING, GREASE (1/8", 90°)

13 | 08-066300 CAP, GREASE FITTING (White plastic)

1 CYLINDER, MASTERLEVEL
2 ‘::\ 5 e 5 RO = : A nane o %

219255 except Canada
2313600 CSA standards 1
18 PIN, MASTER CYLINDER (1-1/4" x 5-9/16") (Rodend) |

i

2 s
Gopt Cana

S18 : SR i :». \'.v..:.':.‘m\- ».\.-; SRR ) SR 2 Atk 5
20 07-003055 EW, HEX HEAD (3/8"-16 x 3-1/2", Grade 5) 1
21 07-050016 NUT, LOCK (3/8"-16, Grade 5) 2

S

RING, RETAINING (1.1/4"
& '%fﬁ : ~ '~.\ $ 358

R

SRR
S

e

2192570 - except Canada 1
2313620 CSA standards 1
1

LREXE

07-003055 | | CAP SCREW, HEX HEA 1
29 | 07-050016 NUT, LOCK (3/8"-16, Grade 5) 2
30 ol RING, RETAINING (1-1/2", external) 4

2

TITLE . SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 40 (PLATE 1 OF 7)

PLATE 802 101 [SIMON AERIALS INC.  wvonons |no A-B 3528710

NO.




TMLE  SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 40 (PLATE 1 OF 7)

SIMON AERIALS INC.

REV. 03 NOV., 1993

PART
NO.

A-B 3528710

o TE B02.101




PARTS LIST

NSO

Ftﬁ :

23aaR000)

AL

SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
31 | 03-493800 SWITCH, LIMIT (Side rotary) 1
32 | 03-494100 | MOUNT, LIMIT SWITCH ARM (Nylon loop) 1
33 | 2301360 LIMIT SWITCH (Stainless steel)

SOCK

ARSI AN
R

required thi

[Bulk item. 15 Ft (4.6
PIN (includes cotter pin)

R R R R RS R A\“ﬁ\. R
with Ford LSG 423 liqu

2

3531230 with Deutz F3L 1011 Diesel engine
3532320 with Hatz *Silent Pa

00415

TMLE  SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 40 (PLATE 2 OF 7)

PLATE B02.101 |SIMON AERIALS INC.  cvosmone |no. A-B 3528710




e SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 40 (PLATE 2 OF 7)

SIMON AERIALS INC. v | o A-B 3528710 (o B02.101




PARTS LIST

55
56
57

i

ol
it

00

i

"01-014000
06-092500
06-040800

AN AN dnnn:
i
bt
55

SIS

SEE
ITEM| PARTNO |[SECTION DESCRIPTION QTy.
43 | 2193600 COVER, BULKHEAD (with Wisconsin or Ford engine) 1
2301850 COVER, BULKHEAD (with Deutz engine) 1
44 | 2302820

AIR DUCT, ENGINE (with Hatz

B RIS

R

engine) 1
——

&

HOLD DOWN, BATTERY

ROD, THREADED (3/8"-16 x 8-1/2") (except Ford engine) 2
rd engi

S A an\-ﬁ:& s bt

RAULIC (Pressure line)

REDUCER/ EXPANDER (24-12 F50 G5-S)
"O"-RING TO 37° (12 F50X-S)
R PRy

g

33
s e 52
’

WASHER (172"
WASHER, RUBBER (1/2" 1.D., 2" O.D.)

s

EMERGENCY HYDRAULIC

»
o

i

WASHER, FLAT (3/8")
WASHER., HELICAL LOCK (3/8")

TITLE - SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 40 (PLATE 3 OF 7)
PLATE B02.101 |SIMON AERIALS INC. om0 [0 A-B 3528710




Air Duct (with Hatz Engine)

69

71,72,74,75

71,72,73,75
51, 52

TTLE  SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 40 (

SIMON AERIALS INC.

REV. 03 NOV., 1983

PART
NO.

A-B 35287

i




PARTS LIST

ITEM PART NO

SEE

SECTION DESCRIPTION

71 06-076900
72 01-032800
01-032800

SHOBAR0

e A 6 8 R

3R A
S RS

3 06-000700

74 | 06-003800

76 11-020014
77 01-06
§185%48 18

86 | 06-004900
11-06200

s

o

i
2
S

‘\o::g‘” &8
06-048500

Aot

VALVE, BAL

(with Wisconsin or Deutz engines)
CIX-S)
Swi

RUN TEE, MALE "O"-RIN
CLOSE NIPPLE (1" NPT)
, BALL (Shu
SCTOR, M

'VALVE, BALL (Shutoff val
90° STREET ELBOW (1-1
_(two needed wi

&
24

toff val

“VALVE, BALL

(Shu

L (Shutoff valve, 1/4°

el .~-.~~i;»». i;sim et ottt
CONNECTOR, MALE (6 FTX-S)

02 £y

utoff valve, 1"

th Ford engine,

A

SRR Nﬁ
G (6 R50X-S

NPT)
‘*:s

ve, 1-1/2°
/ ")

S mi&'(w&
ve, 3/4" N

PT)

90° ELBOW, MALE (12 CTX-S)

USHING, REDUCER

B R

£

i
o

=
e
=

5

LONG REDUCER/ EXPANDER, PIPE THREAD (4 FF-S)

VALVE, BALL (Shutoff valve, 1/4" NPT) (to S/N APA 00234)

NPT) (APA 00234 and up)
S R o s

ndnn:

AR

TIMLE  SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 40 (PLATE 4 OF 7)
PLATE B02.101|SIMON AERIALS INC.  wvoomon s | no, | A-B 3528710




Art# B02,10102E

.

epaenens,
DT,
¢ sl

B02.101

Air Duct (with Hatz Engine)

e m  —————— e ——— e = ———

63 thru 68 ——

78, 79’

76,77,

SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 40 (PLATE 4 OF 7)

PLATE
NO

A-B 3528710

PART
NO.

REV. 03 NOV., 1993

SIMON AERIALS INC.

TITLE




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
92 | : BRACKET, GROUND CONTROL (early version shown)
2194120 Early version. Large area behind electrical box is cut out. 1
400 Later version. Area behind electrical box is not cut out. 1
& 3 “’ 35

96 | 07-003005
97 | 07-062015

WASHER, FLAT (
103| 07-065015 WASHER, SPLIT LOCK (5/16")
2199940 CO OLS

.%

:-.‘-:‘.:I oa &

109 07-058400
110

el
e

R

e
SRR W 1 ¥ ol S x (S
SRR g

2o R 3h e
06-048500 ‘RING (6 R50X-S)
115| 07-050014 NUT, HEX LOCK (1/4"-20, Grade 5)
116| 07-062014 WASHER, FLAT (1/4")

: s o S X3 g

= =

a0 s

PUMP, HAND
01-209802 SEAL KIT, HAND PUMP
06-047000 " THREAD (6 V50X-

N

R

07-062014 WASHER, FLAT (1/4")

NUT, STOP (1/4"-20, Grade 5)

L)

TMLE  SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 40 (PLATE 5 OF 7)
PLA

PLATE 302 101 |SIMON AERIALS INC.  cvosnov. s | no, | A-B 3528710




129, 132, 133, 134 125 thru _
130, 132, ——— @ N 107 thru 110
133, 134 @ &2
131, 132, ~. "~ \ -
133, 134 \/\D '
123,124\@@ @

P \ ,
’\ 115, 116

117 thru 122/
‘<, 11thru114

93 —2
94/
92 100 thru 103
\
\\\
\\

95, 96, 97,
98, 99

A #B02.10103E

B—165

140 thru 153

TIMLE  SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 40 (PLATE 5 OF 7)

SIMON AERIALS INC.  revomoon | naTA-B 3528710 |jo - B02.101




PARTS LIST

SEE
ITEM PART NO  |SECTION DESCRIPTION
| 132] 07-003004 CAP SCREW, HEX HEAD (1/4"-20 x 7/8", Grade 5)
133| 07-050014 NUT, HEX LOCK (1/4"-20, Grade 5)
134] 07-062014 WASHER, FLAT (1/4")

“AD ,"O"RING TO 37° (6 F50X-S

138| 07-050014 NUT, HEX LOCK (1/4"-20, Grade 5)
62014 WASHER, FLAT (1/4"
S ;Eg' i Dot "i bwv':.:%..m‘-. T 5

et et i SRR ERERER §~.

143] - 06 ADAPTER, 2
144 06-044800 90° ELBOW, STRAIGHT THREAD (8 C50X-S) 1
1-2:4»5 06-0&5;] 0%0_w 90° ELBOW, STRAIGHT TH\BEAD%U 0-8 C50X-S 1

DIy

ans B BOW SR
5 e

s

.:ig.«
%

SR "»:2:\ R eaiatis: 3 SRttt E et St R 3 i
“149| 06-057600 “NUT, TUBE (8 BTX-S) 1
150| 06-057800 NUT, TUBE (12 BTX-S)
15 ND (8-6

, SIGHT [14" (35.6 cm) long]
90° ELBOW, MALE PIPE THREAD (4 CR-S)
(Shutoff valve,

SRt

B e e { i eﬁ# :
° ELBOW, MALE (4-4 CT
PLUG, SQUARE HEAD (1/4" NPT) (except Diesel engine)

90° STREET ELBOW (4 CD-S) (

i 20558

R b S R
ER, BELL (2" NPT to 1/2"

165 01-015800 DRAIN COCK (Brass, 1/2" NPT) 1

-|TTLE SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 40 (PLATE 6 OF 7)
PLATE B02.101 |SIMON AERIALS INC.  cvoons o A-B 3528710




129, 132, 133, 134 125 thru
133, 134 @ @
131,132, o N \\ e
133,134 |/‘[> ' ) , 95, 96, 97,
| <~ e 98, 99
123, 124 d A

117 thru 122/

93 —

94

140 thru 153

115, 116
111 thru 114

\
@100 thru 103

At #B02.10103E

TITLE

SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 40 (PLATE 6 OF 7)

SIMON AERIALS INC.

PARTA-B 3528710 [Ro - B02.101

REV. 03 NOV., 1993




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
166| 11-085700 NIPPLE, PIPE [1/8" NPT x 5-1/2" (141 mm) long] 1
167| 06-084600 ' ELBOW, FEMALE PIPE THREAD (2 DD) 1
NIPPLE, PIPE [1/8" NPT x 10-1/2" (270 mm)

R
G

X (rght, oo ‘
172 PAGODA, ENGINE DOOR
2303350 with Wisconsin engine 1
2313310 with Ford engine
0 gife.

d,
has hole located 15-3/4" (40 cm) from front edge.] 1

‘with Hatz engine (modified 2198720)

3R e

BRACKET, HINGE (right)
ACKET, HINGE (left

:;';,sm:‘. 0

-."‘:2‘.::-:'@‘\‘3-‘%:? SR
Gr\adg 5)

181| 10-138300 SPRING, GAS (Gas cylinder) [250 Lb (113 Kg) force,
2" (51.2 _czp) extendeg %1 5 cm) retracted]

PR i i ?.«,fg)
s

= Q{g_@i&ﬁ CLRRRRR ‘b'. &
185 07-040018 NUT, HEX (1/2"-13, Grade 5)

186| 07-065018 WASHER, HELICAL LOCK (1/2")
07-017022 CAP SCREW,
S ‘Mﬁm :

B Y e {‘:fé&;-ﬁ S e 8 S
CAP SCREW, BUTTON HEAD (#8-32 x 3/4", Stainless) 8
NUT, LOCK (#8-32, stainless, with nylon insert) 8
BRACKET, LATCH 2

TTLE  SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 40 (PLATE 7 OF 7)

PLATE B02.101 |SIMON AERIALS INC.  cvovov | o A-B 3528710

s
R



190, 191, 192

179, 180

Art# 802.10104E

SUPERSTRUCTURE ASSEMBLY, TRAILBLAZER 40 (PLATE 7 OF 7)

TITLE

B02.101

PLATE
NO

B 3528710

A

PART
NO

REV. 03 NOV., 1983

SIMON AERIALS INC.




PARTS LIST
SEE

ITEM PARTNO |SECTION DESCRIPTION Qry.

1 2189870 BASE BOOM WELDMENT 1

2 | 2190600 PIN, BOOM PIVOT (2" x 19-3/8") (except Canada) 1

. 2313660 | | PIN. BOOM PIVOT (2" x 19:3/6") (CSA standards) __ 1
(0700309 | (CAPISCREW. HIEX HEAD (12513 X 3:0/4% Grads 5]

LVGRROn B ' '

SR ' 3 -:::- S X & 2 m\\{ .‘Q\am.}j:\
FITTING, GR

SE (1/8", Straig
CAP, GREASE FITTING (White plastic)

I 07-065018
07-047018
00

Horat

30

(
NUT, JAM (1/2"-13, Grade 5)

1CYL L0 o —
mhmmﬁikk RPN R M AVINT S,
ELBOW, STRAIGHT THREAD (4 C50X-S)

PIN, TELESCOPE CYLINDER (1-1/4" x 9-15/16") (Base end)

o

2192530
N AE

X : S

R R S Qj‘\\" RS

5 S
tt; s :w:;:

CAP S HEAD (5/8"-11 x 2-1/2", G
SWITCH, LIMIT (Side rotary,
r@[lygn, 2 normall clo%d

R I o ;'; R }
 FARNE 19 R & 5 &
% SRR SRR
o [ R 8 5 8
- 3F

"N.
G

22 | 07-003131
23 | 03-493800

contacts)

e e

!
HE W, BOb -
TRICA onductor,

:

28 | 2104
29 | 07-003022
S

WASHE

o0

s

o

A

DI
%

i %
j;;/ o

2

.
.

. :
e ' 4 oo
R 3 % .‘?.,_3. Lottt s \ e

BN

e
i

R

R ILBAZER 40 (PLATE 1 OF 2)
PLATE 503,101 | SIMON AERIALS INC.  wcvonn i | no. A-C 3528720




14 thru 18

TITLE - BOOM ASSEMBLY, TRAILBLAZER 40 (PLATE 1 OF 2)

SIMON AERIALS INC.

REV. 16 APR., 1993

P A-C 3528720

PLATE
NO.

B03.101




PARTS LIST

ITEM PART NO

SEE
SECTION

DESCRIPTION

32 | 2189990
33 | 2189930

7047

&
23

R L 3
R
b 2oyl

e

SR

07-003137
07-061021
_07-050021

3 S et
Fobs A i ey
SEiase i

| capEoREY

06-090300
_06-04980

R SRR : e 2 o
SR R
£

o R

og3

55 | 07050016

TIT

e

08-

L

| PAD, WEAR (Mo

%’w

TIiP BOOM WELDMENT
PAD, WEAR (6" x 7-5/8") (Tip boom, top, front)
(Q/ "-13 X G

R
"'\"ﬁb

g 5
G

REW, HEX HEAD (5/
WASHER, FLAT (5/8" SAE)
NUT, STOP (5/8"

WASHER, FLAT (3/8")
NUT, LOCK (3/8"-16, Grade 5)
ving an

BUTT

% RR ool ey

HT THREAD

SRR
<%$
Rc%
R

G

SERE Neg) %
| 0SA slandarce
PIN, cvyLl
except Canada

_CSAstandards =~

0
3

P SE% 3

BEARING, FLANGED (

% 0 o RO (00 10§ G ! S R oo 1 005 0% § i HOIR O
EE B : Dharraedeate i e e

2" 0.D. flange, 1-1/2" long)
(

-

g

R

R
: 3 e
L - o :&%%3\
e 2 RS :\':!;;,'Q}
ﬁ@*&“ . @ﬁ%&\%&
R R R Ry
.

.

R SRR
S\\%_éj A
S

SRR

%

-1/4" cept
B g

R SRR

R

s

e

PLATE B03.101

NO.

SIMON AERIALS INC.

PART
REV.16 APR., 1993 | NO.

A-C 3528720




TITLE BOOM ASSEMBLY, TRAILBLAZER 40 (PLATE 2 OF 2)

SIMON AERIALS INC.

REV. 16 APR., 1993

PART
NO.

A-C 3528720

PTE B03.101




PARTS LIST
SEE

ITEM PART NO SECTION DESCRIPTION QTY.

1 2195480 PLATFORM WELDMENT [30" x 60" (.76 M x 1.52 M)] 1

2 3514160 BAR ASSEMBLY, LATCH 1

3 2041 724 PIVOT DOOR 1
e

NUT HEX LOCK (3/8" 16

SPRING AND TUBE ASSEMBLY 1
SPACER R% " 1

3 m‘, 3 & Hgas) SR
SWITCH ASSEMBLY FOOT (Double pole)
SWITCH (Double pole, double throw)

03021300
03-021301
03021302

GRIP CORD (1/2" seahng)
CABLE, ELECTRICAL (SJO, 4 conductor, #16 AWG)
[Bulk |tem 6 Ft ( ] .8 M) required this a
\ .x @ : K‘i‘:.“:.c-\'-“ k“: -\\\ ...\
xg\;;
| NUT. LOOK (6/8715, Grads 5
WASHER FLAT (7716")

P 03063300
03-085700

~ 07062016

TRAIGHT THREAD (4-6 F50X-S

s \N‘ s sl
38 f.%.z\)%\%\‘%\\{@%\%”% 3 ita eS 3
@é% o5 m:%
X e
I ROTATL -
w 24

:

" 06.039800 CONNECTO\R STRIGHT THREAD (6 F50X-S)
06-039500 ADAPTER (4-6 F50X-S)
_06- o47ooo

"CAP SCREW, HEX HEAD (3/8"-16 x 3", Grade 5)
WASHER, HELICAL LOCK (3/8")

»... \g‘y 3 3 \}
3 B
.':'{ \\ \"Q\\ <

07-003053
07-065016

S
3002

3% ERRRSE \ .“\_"Cz'}.,
\ me .

S
7
%%

20
.

S

e .PLATFOR XSSEMBLY TI;lA'II“_BLAZE 40(PLATE OF 2)
PLATE B4 101| SIMON AERIALS INC.  wvowm o [no. A-D 3528730




0/@;/
, 24 39
/ N/
42

1
-
~
N
N
~
N
o N
\9 :

4
8

Art# A04.10101E

,/
2
\/ 41

E 3
~2

42

TITLE PLATFORM ASSEMBLY, TRAILBLAZER 40 (PLATE 1 OF 2)

SIMON AERIALS INC.  wcvsomnm | i A-D 3528730|%a. = B04.101




PARTS LIST

SEE
ITEM PART NO  |SECTION DESCRIPTION
219 2520 SUPPORT, PLATFORM
07-094100 CAP SCREW, HEX HEAD (1-1/4"-7 x 11", Grade 5)
07 094200 NUT LOCK (1- 1/4"-7 Grade 5)

~x\m\.m;;&&m. mw%e:«\ : Eet i e S e
2" O.D. flange, 1 1/2" Iong 2
43 PIN, SLAVE CYLINDER (1-1/4" x 5-9/16") (Rod end)

except Canada ——

“VALVE DRIVE C OO
VALVE BANK, PLATFORM CONTROL
VALVE, PLATFORM LE LEVEL AND ROTATE

05067000 | SUTLET. DUPLEX (20 Amp, 10 Vol AC)
3529460 BOX ASSEMBLY, PLATFORM ELECTRICAL
2190060 | | COVER CONTROLCONSOLE ____

"10-033900 “LANYARD, SAFETY BELT
11-085200 BOX, TECHNICAL MANUAL STORAGE
07029365 | | SCREW, HEX WASHER HEAD

hu.-.\?"«
‘we‘ ~:*

10-159100

. 10-163800 STUD, BUTTON SNAP (stainless steel)
|- 07.009300 | _ RIVET, BLIND (1/8" x 1/8" stainless steel)
R AN e ' % 6 5 ‘-. ,..\ RS :\ ‘5‘ X

\:«y "“e{\ $
. _:;
L
03064700 | TIE“CABLE [141/ " (37 “mm) long]
03-066400 TIE, CABLE [20" (51 mm) long]
10113000 | | PROTECTOR, HOSE (Neogrene {"xwxwe" thlck)
~ x

'\ \.\ }.\-:;
A
3 5

TITLE

PLATE B04.101| SIMON AERIALS INC. cvwns | o A-D 3528730




\18, 19, 20
13,14, 15

Art# A04.10101E

TITLE PLATFORM ASSEMBLY, TRAILBLAZER 40 (PLATE 2 OF 2)

SIMON AERIALS INC.

REV. 16 APR,, 1993

PART
NO.

A-D 3528730|%. " B04.101




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
1| 2322830 COVER, PLATFORM CONTROL CONSOLE 1
2 | 07-029365 SCREW, HEX WASHER HEAD
#12 x 1", self drilling, with rubber seal) 6

PLATFORM CONSOLE COVER; TRAILBLAZER 40, 50, 60

TITLE
PLATER04.199 | SIMON AERIALS INC. v |no 232 3110




Art # B04.19901E T >

TITLE PLATFORM CONSOLE COVER, TRAILBLAZER 40, 50, 60
SIMON AERIALS INC. o e | ToRT 2932 3110  |a. "B04.199




PARTS LIST
SEE
ITEM PARTNO |SECTION DESCRIPTION QTY.
VALVE BANK ASSEMBLY, PLATFORM CONTROL
353 0740 for Trailblazer 40 1
353 3910 for Trailblazer 50 or 60 1

ociiied alae
2 " INLET SECTION, 3 SPOOL 11
3 END PLATE 1
4 ool PLWGHEXHEAD 3

k: LY
£ )

8 "BOLT, HEX HEAD (1/4"-20 x 2-1/4", Grade 5) 2
9 BOLT, HEX HEAD (1/4"-20 x 3", Grade 5) 2
0 4

WASHER, SPLIT LOCK (1/4")

15 WASHER 1
16 SPRING, RETURN o1

20 | 01-098403 | | PIN, CLEVIS | [
21 | 01-098413 'G"-HOOK 1
2o | 01-008414 < - N

26 | 01-008407 | |  KNOB, BALL (Plastic) | 1
27 | 01-098408 NUT, JAM 1

TITLE PLATFORM VALVE BANK ASSEMBLY, 3 SPOOL (PLATE 1 OF 2)

"PlléATE C02-1O1 SIMON AERIALS INC- REV. 14 JAN., 1996 :IQRT




52, 53, 54,
54, 55

IH '\l

44, 48, 49
@
’ ‘ Art # CO2.10102E
N

SPRING CENTER KIT

15 17 & |

16 RO P
AT
@{’ja 1\4

13

D 36 Art # C02.10101E
32 |

JOYSTICK KIT

TITLE PLATFORM VALVE BANK ASSEMBLY, 3 SPOOL (PLATE 1 OF 2)

SIMON AERIALS INC. oo | g PLATE C02.101




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QrY.
VALVE BANK, PLATFORM CONTROL (continued)
28 01-216002 JOYSTICK KIT 1
29 BRACKET ASSEMBLY , 1

STUD, ACTUATOR 1
SPACER 2
CAP SCREW, SOCKET HEAD (1" long) 2

39| NUT, JAM 1
40 | 01-216004 BOOT, JOYSTICK 1
41 | 01-098503 ROD, HANDLE (5-3/4" [146 mm] long) 1

i

(Item 1), but are included with the Valve Bank Assembly:

43 01-216001 SEAL KIT (will service 3 S\gqgls) ] B 11

| 106-040100 ADAETER, JO-RING TO '
46 6-044600 90° ELBOW, "O"-RING TO 37° (6 C50X-S) 2
47 90° ELBOW,

"0"-RING TO 37° (6 C5OX-S) (for Trailblazer 40 —

J O BU

C 06-051500 : ‘ v ,
50 | 06-045000 90° ELBOW, "O"-RING TO 37° (8-10 C50X-S) 1
51 06-054600 RUN TEE, 37° FEMALE SWIVEL NUT (8 R6X-S) 1
52 | 06-090900 _REDUCER/ EXPANDER (10-8 F50 G5-S) 1

IR 8 R

) ! : W ‘ © - = O VOA-< i L 2 :
56 | 2199290 BRACKET, VALVE BANK MOUNTING (for T 50 or 60) 1
57 07-003450 CAP SCREW, HEX HEAD (5/16"-24 x 3/4", Grade 5) 4

58 | 07-062015 WASHER, FLAT (5/16") 4

TITLE PLATFORM VALVE BANK ASSEMBLY, 3 SPOOL (PLATE 2 OF 2)
PLATE 502.101|SIMON AERIALS INC. oo |nor




44, 48, 49

A 52, 53, 54,
{] 54, 55

Plugged

SPRING CENTER KIT

44, 46
45, 47
50, 51, 55

| 32— 33 38
| el
: 7 | :
| \i%ﬁb N SQ
| i 7 o
: N e

(e

42 |
\ <M 39 35 36 Art # C02.10101E
32 |

Q JOYSTICK KIT

TITLE PLATFORM VALVE BANK ASSEMBLY, 3 SPOOL (PLATE 2 OF 2)

SIMON AERIALS INC.  ccvsr o | o PLATE C02.101




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1.| o01-216100 | VALVE BANK ASS'Y., GROUND CONTROL (3Spool) . » _.|. 1| .. .
2 INLET SECTION, 3 SPOOL | 1
3 END PLATE 1
B e

"(n B R .
MBLY, FEEDER (

BOLT, HEX HEAD (1/4"-20 x 2-1/4", Grad
_BOLT, HEX HEAD (11420 x

A
S

s
o

-
i

R

"CAP.END
SCREW
WASH

Z5h

i 2 ) e
HANDLE KIT [for 5-3/4"
01-098402 BLOCK, PIVOT

01-098403

R

WASHER, SPRING
(1 for spools using link, 2 for spool not using link)
01-098412 o PIN, COTTER

&3

6001 | | SEALKIT (will service 3 Spools) 1
06-039900 ‘ ADAPTER, "O"-RING TO 37° (6-8 F50X-S) 6
B - 1 N

R

"O"- 10 F50X-S)
~ 2 RN

DABIAIIANN Y

§ 206 5

IER, SPLIT LOC

o

ay

GROUND VALVE BANK ASSEMBLY, 3 SPOOL

NO.

PLATE ~35 102 SIMON AERIALS INC.  wcvimm |1 3530350




LI BT T3
BIRE
4 ‘Q (_,-f VAARE
N
37 4

LY -
A N
i
o o, <,
% .
f\

Seann.
7,

———

, )
r*{"m,-"rfmr ?00
| “Op
| SEALKIT ,

Art # C02.10201E

T - GROUND VALVE BANK ASSEMBLY, 3 SPOOL

SIMON AERIALS INC. v | e’ 3530350  |o. "C02.102




PARTS LIST

SEE
ITEM PART NO  |SECTION DESCRIPTION
1 2025214 MANIFOLD, CONTROL VALVE - . i -
2 | 06-048600 RUN TEE, MALE "O"-RING (8 R50X-S) ‘

T B

90° ELB .
202 > g 3 SNAALAY AN s b

0

UG, SQUARE HEAD

1

8 06-045600 90° ELBOW, STRAIGHT THREAD (12-16 C50X-S) 1
9 | 01-034100 VALVE, CARTRIDGE CHECK R
3 %ﬁ. R AR RN M 9 : : %‘&- {-\i- B

12 | 06-040800 |- | ADAPTER, "O"-RING TO 37° (1 1
13 | 06-051800 90° ELBOW, SWIVEL NUT (12 C6X-S) 1
14 | 2096568 _ROD, THREADED (3/8"-1 ) | 6

18 | 01-031703 "1 "O"-RING (1-1/16" 0.D.) 4
19 | 01-031700 | D13.01 | VALVE, DIRECTIONAL (High speed valve)
olenoid operated, 4 way, 3 positio

‘."’.‘&_&:‘z‘.‘_ D AT gg}\:&??ﬁ 3
% e

o pre

0

: £ R e e RSB edololoofbooctioy 2
23 06-060900 REDUCER, TUBE END 4
24 06-057800 NUT, TUBE (12 BTX-S) 4

06-054600 ﬁyf\l TEE 2
] )

o

s RR ; ] : 3 :
28 06-044700 90° ELBOW, STRAIGHT THREA 2
29 06-079000 - | ADAPTER (6 F65X-S) 2

01-0 ,

VALVE

18900 FLOW CONTROL (N
2 ol B

TITLE MANIFOLD ASSEMBLY, DRIVE/ STEER ( T-40) (PLATE1OF2) -

PLATE 502.103 | SIMON AERIALS INC.  cviims |no 3529570




-~~~ [TTLE - MANIFOLD ASSEMBLY, DRIVE/ STEER (. T-40) (PLATE 1 OF 2)

SIMON AERIALS INC.

NEW 18 JAN., 1993

PART
NO.

3529570

P TEC02.103




PARTS LIST
SEE

ITEM| PARTNO |SECTION DESCRIPTION QTY.
34 | 01-061900 | D13.05 | VALVE, DIRECTIONAL (Diverter valve) o
(Solenoid operated, 4 way, 2 position)

AIGHT THREAD (8 C50X:

SNAL oW shaaay

500
.:*

s

2 :. }:: SRR B SRR Hoh 2LRER S5 ; 5\

38 [ 01-019000 VALVE, FLOW CONTROL (Need!
39 | 06-040100 ADAPTER, "O"-RING TO 37° (8 F50X-S)
TUBE ASSEMBLY

BE

ba

e

. i S R SELTR BETERENT,
7-058400 NUT, HEX LOCK (1
07-062018 WASHER, FLAT (1/2")
HARNESS, WIRE

& SR

TITLE *  MANIFOLD ASSEMBLY, DRIVE/ STEER ( T-40) (PLATE 2 OF 2)

PLATE C02.103 | SIMON AERIALS INC. v s w0 3529570




Art # C02.10301E

< [Tme- MANIFOLD ASSEMBLY, DRIVE/ STEER ( T-40) (PLATE 2 OF 2)

SIMON AERIALS INC.

NEW 18 JAN.,, 1993

PR 3529570

PTEC02.103




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 01-071300 - | BLOCK, SHUTTLE VALVE 1
2 01-071200 VALVE KIT, SHUTTLE 6
3l | SEAT (with "0"Ring) o2
83 % X 5 i k\,\_g-\x-»w» i

25
ooorts
R

S

e

S o B

06-039900

044700 _ 90° ELBOW,
13 06-096200 UNION (8 F50 F50-S) 1
14 06-044800 ELBOW, STRAIGHT THREAD (8 C50X-S) 3
1§ . AﬂDAPTEMR SWIVEL NUT( 1
A s N i % R

radé 5

-

TITLE ¢ SHUTTLE VALVE ASSEMBLY, TRAILBLAZER T-40

PLATE 502 104| SIMON AERIALS INC.  cvsmos|no 3529860




‘ .

@

14
5 11
13 12
/((((((@ 16
!% § 14
Art # C02.10401E @
|TITLE: - - SHUTTLE VALVE ASSEMBLY, TRAILBLAZER T-40

SIMON AERIALS INC. v | a0’ 3529860 |No "C02.104




PARTS LIST
SEE
ITEM PART NO |SECTION DESCRIPTION QTY.
GROUND CONTROL BOX ASSEMBLY
352 9590 For Trailblazer 40 with serial number APA 00150 and
below (9I%gtri9al wiring through left side of panel)

& )

1 ELECTRICAL BOX, GROUND CONTROL 1
219 7210 Electrical wiring enters through left side (earlier versions)

. |
3 | 2196530 SUB PLATE, MOUNTING 1
4 | 07-013411 MACHINE SCREW, ROUND HEAD (#10-32 x 5/16", Gr. 2) 2
5| 07-013414 MACHINE SCREW, ROUND HEAD (#10-32 x 1/2", Grade 2) | 2

00 00
ot & 0) .

9 03-492200 METER, VOLT (12 Volt DC, 8 to 18 Volt range) 1
10 GAUGE, OIL PRESSURE (12 Volt DC) 1
03-492400 0 to 100 PSI (0 to 690 kPa) (comes with control box ass'y.)

964 O P 1 5 ki ded for so S0l O

13 BUTTON, EMERGENCY STOP " 1
03-496000 Red and Silver, pull to reset (earlier version)
03-702000 | shown | Red, pull to reset (current version)

@ = () 1)

()
‘ 03-496300 for earlier Button 03-496000
03-437300 for current Button 03-702000

17 03-020400 SWITCH, TOGGLE (Engine speed) (some earlier versions)

20 | 03-496200 BLOCK, CONTACT (Normally open) 2
21 | 03-402500 SWITCH (10 Amp, 250 Volt AC) 2
22 | 03-402800 BUTTON, PUSH (Blue)

(Choke/ Glow plug) (Engine start

TITLE GROUND CONTROL BOX ASSEMBLY (PLATE 1 OF 3)

PLATE 503 101|SIMON AERIALS INC. s | o,




with Dual Fuel option

18,44 12,42 |

-

~ 7

-

19, 20 ] 3 \
5,6 \ 21, 22, 23, 24
\ )

2 9,11 8,11

vodo

auo) kel

. P
2 A

oo 14

oonl Bopa (3

10, ~ fhge
e

== fED EF~ i i
QI OO '\;‘r)t‘)()l( e ele] ;‘00\00 ] SISO IQIQI OO q
53 53 5 N ) G R S A oo]o [0 @SN elo o urwile ko lofeld oo oo
SOOI ROK IO [O[COOIRIDICIB ORI O[0!
= T i I % =

> ,‘\slﬁ']
&

s
a1
@; 5 )L
B

21,22, 23 /

\
4
13, 14, 15, 16 19, 20 21, 22, 23 At # C03.10101E

TITLE GROUND CONTROL BOX ASSEMBLY (PLATE 1 OF 3)

SIMON AERIALS INC. v | o PUME C03.101




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
25 | 03-051700 RAIL, TERMINAL (1 M [39.4"] long, cut to fit) AR.
26 MACHINE SCREW, PAN HEAD
27 NUT, HEX LOCK

La / a opug
30 | 03-037500 | SOCKET, RELAY (Double pole, snap mount)
(quantity will vary by model and options) AR.
31 03-051500 | | RELAY, PLUG IN (Single pole, 12 Volt DC)

o uantiy ‘ ' pHo .

33 03-066200 BLOCK, TERMINAL (25 Amp, for #12 Gauge wire)
Current versions 43
Earlier versions, w[lgn )Itgwm 34 is fitted 35

_— S e

% | GRIP, CORD (quantity will vary by model and options) AR.
03-045500 1/2", with .31" to .38" seal (two found on standard box)

03-041000 | 1/2", with .38" to .44" seal (one found on standard box)

2

R

i as%a' fu -"“ ”“' A e R
38 | 03-063200 GRIP, CORD (3/4", with .69" to .75" seal) (three on std. box) | A.R.
39 | 03-055600 NUT, CONDUIT LOCK (3/4") AR.

TITLE GROUND CONTROL BOX ASSEMBLY (PLATE 2 OF 3)

PLATE 503.101 | SIMON AERIALS INC. v o |no




29, 30 3

51, 52 31, 32
—--\@ / )

oeR| [BEE2 / 25, 26, 27
@

%%/a
7 F
| 34

= i ook
// 25, 26, 27

§_Q£ lalololoonIolokIol ]
Sl oo [ O s ofe (s |§ ¢
[ ) Y ) ) O ) O 2 )
¢
{ A

=
)

&

7
SO L
sd_eh,

28, 30

25, 26,

@[I\ \:@

38, 39 36, 37

31, 32

Art # C03.10101E

TITLE GROUND CONTROL BOX ASSEMBLY (PLATE 2 OF 3)
SIMON AERIALS INC. oo | o PLATE C03.101




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.

The following items are not included as part of the Control
Box Assembly:

Y J - N,N,N,.N,m g Gl bt : : e 1
42 | 03-499800 SEAL, CIRCUIT BREAKER BUTTON (option) 1
43 03-497900 PLUG, PLASTIC (1/2" dia., "Panel seal", to fill unused
toggle switchholes) . . R, Y 5 P

e

The foIIowing hardware items, listed for your convenience,'
are typically used in Simon electrical control boxes:

03-061800 | | D (600 Volt, 6 Amp)

50 | 03-066300 BAR, JUMPER (2 pole) (Double line jumper)
03-067500 BAR, JUMPER (3 pole_) (Triple line jumper) .

[ E7) i [ ]

Quad line

TITLE GROUND CONTROL BOX ASSEMBLY (PLATE 3 OF 3)

PART

I:lléATE 003101 SlMON AERIALS INC- REV. 18JAN. 1996 | NO.




11, 40

with Dual Fuel option

45 18,44 1242 —

~

e

OFF
GROUND  PLATFORM
0O ©
‘CHOKE / GLOW PLUG €l 4
® [§]

- Somonzmns

L

e AR [@dae

TEeR aoen] [PRO0E

S S S i
cloflolinklolion, Lﬂo o]l Lﬁ OWOOO\OO ook i
SO B8] S E G0 AP B L B A S B Y D S P G ) %8

SO0 r Wi )l Ur.uua. 50| )l.) ‘ SHD! )‘Ouur.)ou OOOE]
L

EE5
BT

@‘xm‘@

B : , , :
/
12,42 jﬁ
Art # C03.10101E

TITLE GROUND CONTROL BOX ASSEMBLY (PLATE 3 OF 3)

SIMON AERIALS INC.  ccv o | o PLATE C03.101




PARTS LIST

SEE

ITEM PART NO  |SECTION DESCRIPTION QTY.
2306720 : :

For Trailblazer T-40 using Hatz "Silent Pack" Diesel engine,| ... | =
and with serial number APA 00152 and above

{electrical wiring through bottom of panel).

N
‘. A %\\ﬁ\x : :;..-;w; S e

"
S

S

oo

= Saolinding i Q\?\ X \\ ‘\ﬁ@mx -:\}mh%m\\: :}':'-:». SN .
3 | 10-144300 DECAL, GROUND CONTR
4 | 03-492300 METER, HOUR (Solid state, 12 to 24 VoIt DC)
5.1 el UG, PLASTIC (when gauge is not used)

S e ip o

58 R SERERIE :__: \:\lﬁ\i \\‘Q&T\:\: AR
L BSA0R000 L HE MEHGENGY. «*\@%‘gﬁwf\%‘?}} *?- Sl b
03- BLOCK, CONTACT (Normally closed) ' ‘
SWITCH, TOGGLE (Engine speed)

03-4 SWITCH (10 Amp, 250 Volt AC)
03-402800 BUTTON, PUSH (Blue) (Choke/ Glow plug)
03-402700 | . TO {Red ine start)

Dosansans ApTe
T

CHBEZEL

%‘;ﬁ‘?-
T o

X
R

R 3
e PR

S
3
R

TITLE

Pt C03.102

SIMON AERIALS INC.  wireom [no. 2306720




110

11

o
14, 16, 17/ / /

12,13

14 15,17

1
At # C03.10201E ﬁj j

TITLE GROUND CONTROL BOX ASSEMBLY (PLATE 1 OF 2)

SIMON AERIALS INC.

NEW 17 FEB., 1993

PART
NO.

2306720 |he = C03.102




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
20 | 03-051700 | RAIL, TERMINAL [1 M (39.4") long, cut to fit] " [AR
21 MACHINE SCREW, PAN HEAD 6
22 NUT, HEX LOCK 6

& v \- AR . B %im:%?&@ i&@ :
26 | 03-05150 RELAY, PLUG IN (Single pole, 12 Volt DC) 6
27 | 03-051600 SOCKET, RELAY (Single pole, snap mount) 6
03-066200 for #12 Ga. wire)
TR R

i
s

S S

JUMPER, LINE (Triple)
RELAY (30 Amp)
RELAY

g SRR RRREIRE

32 | 03-067700
33 | 03-502200
03-502300
& 8

& 5.-. oo b2 Bzt . 2 gﬁ;&%ﬁ&‘ﬁ%
03-063200 GRIP, CORD (3/4", sealing)

39 | 03-055600 NUT, CONDUIT LOCK (3/4")
BLE
DLE

AR

_

&

R S
e ?ﬁ:} R ""’:':k‘-\_

»?‘f%'?\\_.\%.; :
o

TITLE

)
e
Ot
C
2Z [
Ok
Qi
@)
P
_|
)
O
-
w
O
< |
>
0).
n
m
<
2
<
S
—
m.-
N
O
Tk
D

PLATE 503.102 | SIMON AERIALS INC. e |no, . 2306720




26, 27

@W

J

|~ 20, 21, 22

35, 36
32 Art # C03.10201E 36, 37
38, 39
TTE - GROUND CONTROL BOX ASSEMBLY (PLATE 2 OF 2)

SIMON AERIALS INC.  wwirsss | o

2306720

STEC03.102




PARTS LIST

TITLE

e

09-006700
09-021000
02-008200

2150280
07-003069
07-003071

07-004127
07-065021
07-060021

06-191900
01-01370

07-092800
07-092900

& s i
35 HP (26 Kw) air cooled gas four cylinder
35 HP (26 Kw) air cooled dual fuel four cylinder
COUPLING ASSEMBLY (14 tooth spline)

0y

B
BRACKET, THROTTLE SOLENOID
CAP SCREW, HEX HEAD (7/16"-14 x 2", Grade 5) (bottom)
CAP SCREW, HEX HEAD (7/16"-14 x 2-1/2", Grade 5) (top)

, D
'CAP SCREW, HEX HEAD (5/8"-11 x 1-1/2", Grade 8)
WASHER, HELICAL LOCK (5/8")

WASHER, FLAT (5/8", standard)
R -

B

R 220

CAP SCREW, (#8-32 x 1/2", Grade 8)
WASHER, INTERNAL TOOTH LOCK (#8)
LEVER, CHOKE (comes with Q@gingg

SENDER. OIL PRESSURE GAUGE (0-100 PSI)
LEVER AND CHAIN, THROTTLE PIVOT
modified, comes with engin
OUPI 2 (

ENGINE ASSEMBLY, WISCONSIN W4-1770 (PLATE 1 OF 3)

SEE
JITEM PART NO SECTION DESCRIPTION QTY.
‘ ENGINE ASSEMBLY (Wisconsin W4-1770)
[35 HP (26 Kw) air cooled four cylinder]
352998% Galine 1

PLATE C04.101

SIMON AERIALS INC.  ccoomn o | 1o




73,76,77,78

)

23 thru 29

SLLLRLLILRARD
RELLLRKAIRKRLLRLN
RIS
QUELLLLRIIRRIER

A
o2

2 thru 10

Art # C04.10101E

ENGINE ASSEMBLY, WISCONSIN W4-1770 (PLATE 1 OF 3)

TITLE

C04.101

PLATE
NO

PART

REV.05 APR., 1994 | NO.

SIMON AERIALS INC.




PARTS LIST

TITLE

33

07-003004

07-060014

07-050014
)

07-060014
07-050014
03-467500

03-468700
2301530
%3 g '

3

015
07-011344
07-050008

%,
s

07-003097
07-062018
07-058400

g
2%
07-050016
11-061700
11-050002

i i 3

CAP SCREW, HEX HEAD (1/4-20 x 7/8", Grade 5)
WASHER, FLAT (1/4" SAE)

¢

1

WASHER, FLAT (1/4" SAE)
NUT, HEX LOCK (1/4"-20, Grade 5)
RELAY, CHOKE (Single pole, single throw,

NUT, HEX LOCK (1/4"-20, Grade 5) (gas only)
STRIP, TERMINAL (Barrier type, 14 contact)
BRACKET, TERMINAL STRIP [4-1/2" (114 mm)]

4

NUT, HEX LOCK (5/16'-18, Grade 5)
MACHINE SCREW, PAN HEAD (#8-32 x 3/4", Grade 2)
NUT, HEX LOCK (#8-32, Grade 5)

(s

"CAP SCREW, HEX HEAD (1/2"-13 x 4", Grade 5)

WASHER, FLAT (1/2")
'NUT, HEX_LOCK (1/2"-13, Grade 8)

'NUT, HEX LOCK (3/8"-16, Grade 5)
REDUCER (1-1/2" to 1-1/4" NPT)
LONG ELBOW, FEMALE (1-1/2" NPT)

i "

ENGINE ASSEMBLY, WISCONSIN W4-1770 (PLATE 2 OF 3)

SEE
JITEM PART NO SECTION DESCRIPTION QTY.
35 SPRING, GOVERNOR (comes with engine) 1
36 | 03-456900 SOLENOID, THROTTLE (with module) 1
37 | 03-456803 MODULE, TIMER 1

FATE C04.101

SIMON AERIALS INC.

PART
NO.

REV. 05 APR., 1994




79 45

73,76,77,78

&

74

23 thru 29

\

oo
RS
RIS

11 thru 22

2 thru 10

Art # C04.10101E

ENGINE ASSEMBLY, WISCONSIN W4-1770 (PLATE 2 OF 3)

TITLE

C04.101

PLATE
NO

PART
NO.

REV. 05 APR., 1994

SIMON AERIALS INC.




PARTS LIST

L

09-014900
09- 005700
88

01-086805
01-086812
06-191900

AA

09 01 5000
07-050016

2]

(Bulk fem, order as needed)
CLAMP, HOSE (5-1/2")
CLAMP, WORM (1-1/8" to 3°

[4 Ft'(‘1 2 M) requ1red this apphcatlon]
WIRE, ELECTRICAL (Black, #10 AWG stranded) (Bulk item)
[1 Ft (30.5 cm) required this application

[6 Ft (1.8 M) required this appllcatlon]

LOOM, WIRE (1/2") (Bulk item, order as needed.)
3 Ft (.9 M) required this application]
SABLE [7.4 |

The foIIowmg |tems are not part of the venglne assembly

WASHER, FLAT (7/8" SAE)

SEAL KIT, CARTRIDGE
ADAPTER, "O"- RING TO 37° ( (6 4 FSOX S

SSS

CLAMP, HOSE (Suction line) (2-1/2")
NUT, STOP (3/8"-16, Grade 5)
to mount air cleaner to bulkhead

SEE
[iTEM PART NO  |SECTION DESCRIPTION QTY.
73 | 2199970 MUFFLER ASSEMBLY 1
74 | 2307830 BRACKET, MUFFLER 1
75 | 21 99920 ELBOW EXHAUST 1

TITLE ENGINE ASSEMBLY, WISCONSIN W4-1770 (PLATE 3 OF 3)
PLATE 504.101| SIMON AERIALS INC.  wcvcwn o |No.




o

A
S
} S
<
=]
™
Y

© 1o}

N~ R Bl

N / <

. o

o ©~

[ S

™

~ @

74

TR
LUERETN
RN
RS
oo,
ool
GRS

R

SR
S (XXX

000000
RRBEESS
d&&%ﬁ%
K

¥,

SEEN
22\
L XXAR
(XX
90004
%Y
000% o

%
LRI

XA

11 thru 22

Q

>

2 thru 10

Art # C04.10101E

ENGINE ASSEMBLY, WISCONSIN W4-1770 (PLATE 3 OF 3)

TITLE

C04.101

PLATE
NO

PART
NO

REV. 05 APR., 1994

SIMON AERIALS INC.




PARTS LIST
SEE

ITEM PART NO _ |SECTION DESCRIPTION QrTy.
ENGINE ASSEMBLY (Ford LSG-423)
(63 HP [47 Kw] liquid cooled four cylinder)

353 1290

1 ENGINE ASSEMBLY (Ford LSG-423)

09-017800 63 HP (47 Kw

) liquid cooled gas four cylinder, T-40 1

02-011400 (10" clutch)
07-003045 CAP SCREW, HEX HEAD (3/8"-16 x 1", Grade 5) 6

w N

03-074000 CABLE, BATTERY (Black, 9-3/4" [24.8 cm] long, 3/8" lugs) 1
PUMP, HYDRAULIC 1
01-206900 | D08.13 Earlier style, for Trailblazer 40 (Pump is marked

© o

01-236900 . ater style (Pump is ma C 65 X 3224")
10 | 07-004127 CAP SCREW, HEX HEAD (5/8"-11 x 1-1/2", Grade 8) 4
/ n

15 07-003087 CAP SCREW, HEX HEAD (1/2"-13 x 1-1/2", Grade 5) 4
16 | 07-065018 WASHER, HELICAL LOCK (1/2") 4
17 | 06-202100 FITTING, FLANGED (4 bolt SAE #1, LI-16-16S-30) 1

BRACKET, CHOKE SOLENOID 1
215 8330 Flat bracket, used until January, 1993 1
1171 "L" shaped bracket d since January, 1993 (shown) 1

TITLE ENGINE ASSEMBLY, FORD LSG-423 (PLATE 1 OF 3)

PLATE 504.102| SIMON AERIALS INC.  cvsome o | RoRT




-

’ ? 75
60,
61,

9,10,11,12
14,15, 16

Arl #C04.10201E

84— o 7‘\\ 63, 64,
E] 88 65
83— 89 2,3,4

TITLE ENGINE ASSEMBLY, FORD LSG-423 (PLATE 1 OF 3)

SIMON AERIALS INC. vz im | PLTEC04.102




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QrYy.
25 | 03-452100 CYLINDER, CHOKE SOLENOID (12 Volt DC) 1
26 10-110600 SPRING, CHOKE RETURN 1
27 | 07-075414 ROLLPIN (1/8"x1") o - 1

31 | 06-198600 | | 90° COMPRESSION FITTING (169 CA-3-4)

(1/4" NPT to 3/16" tubing) A.R.
32 | 11-030506 | BUSHING, REDUCER (1/4" x 1/8") 1

07-062009 WASHER, FLAT (#8)

36 2
37 | 07-060014 WASHER, FLAT (1/4" SAE) 2
38 | 09-028100 | | CYLINDER, THROTTLE (3 position, double acting) 1

42 | 07-060014 WASHER, FLAT (1/4" SAE)

8
43 | 07-050014 NUT, HEX LOCK (1/4'-20, Grade 5) 4
COUPLER, THREADED ROD (5/16'-24 x 1-1/87) ]

44 11-040008
§ ()

. ) V‘ : & 00 . - - Q A
48 | 2112370 LINK, THROTTLE (comes with engine)

49 SCREW (Link to governor lever)
50 _ | NUT (Link to governor lever) » 1

54 | 03-068000 STRIP, TERMINAL (10 contact) N I

55 03-467500 RELAY (Single pole, single throw, 12 Volt DC,
normally open, sealed) ‘ 1

TITLE ENGINE ASSEMBLY, FORD LSG-423 (PLATE 2 OF 3)

"o T=C04.102| SIMON AERIALS INC. v son e | oy




[y

85— o / FE/’
g N T2 T3

9,10,11,12
14, 15,16

: 56,7
s 7 \\ 82 6364,
i 88 65 AN #C04.10201E
83— 89 2,3,4
TITLE ENGINE ASSEMBLY, FORD LSG-423 (PLATE 2 OF 3)

SIMON AERIALS INC.

REV. 23 JAN., 1996

PART
NO.

PLATE C04.102




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
59 | 09-052200 SENDER, OIL PRESSURE GAUGE (0-100 PSlI) 1
60 | 06-199300 FITTING, COMPRESSION (Straight, 3/16" to 1/8") 1
61 06-074600 STREET TEE (1/8 MRO-S) 1

H 2

. » L ELBOW (16 LD .
65 | 06-201000 FITTING, COMPRESSION (209 P-6-2) 1
66 SWITCH, OIL PRESSURE (comes with engine) 1

67 | 09-049500 'SWITCH, LOW PRESSURE

0 - . MBO)
70 | 07-040111 NUT, HEX (#10-32, Grade 5)
71 07-065011 WASHER, HELICAL LOCK (#10) 1
72 | SWITCH, WATER TEMPERATURE (comes with engine) 1

B

76 | 09-015400 CLAMP, MUFFLER (2") 1
77 | 03-088300 WIRE, ELECTRICAL (Blue, #14 AWG) (Bulk item)
(25 Ft [7.6 M] required this application) » AR.

(2 Ft [61 cm] required this application) | R.
80 | 07-039004 NUT, HEX (M 6) 1
81 | 07-066004 | WASHER, HELICAL LOCK (6 mm) 1

82 | 09-006500 | | MOUNT, ENGINE 4
83 | 07-004135 CAP SCREW, HEX HEAD (5/8"-11 x 3-1/2", Grade 8) 4
84 | 07-062021 WASHER, FLAT (5/8") 8

88 | 07-050016 NUT, HEX LOCK (3/8"-16, Grade 5)
89 06-015000 UNION (6 HTX-S) (Boom hose to pump) 1

90 | 09-015000

CLAMP, HOSE (Suction line) (2-1/2")
A ©

TITLE ENGINE ASSEMBLY, FORD LSG-423 (PLATE 3 OF 3)

PLATE 504.102] SIMON AERIALS INC. oo |noy




-

9,10,11,12

=YY

s pa I 7 14,15,16
—5 1/ -
N IR [T e
84 » O 8
88 Art #C04.10201E
ss/ﬁ 89 65 2,34
TITLE ENGINE ASSEMBLY, FORD LSG-423 (PLATE 3 OF 3)

SIMON AERIALS INC.  ccomrme | o PLATE C04.102




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
1| 3531230 ENGINE ASSEMBLY (Deutz F3L 1011) 1
2 | 09-044800 ENGINE, DIESEL (Deutz F3L 1011)

TITLE

'07-00
07-060014
07-050014

0

2169790
07-005184
0

07-050007
03-051300
B

£

BALL JOINT (Straight)
BALL JOINT (90°
Sh B ppe

2y
s,

.
. nﬁﬁﬁ
D (1
WASHER, FLAT (1/4", SAE)

NUT, HEX LOCK (1/4"20, Grade 5

R

-:~:<~:-.:-. SR ~'~\\‘$..-5.‘<\-¢ R SR
FUEL LINE (5/16") [Bul
9" (22.9 cm) needed this application]

16" (40.
BRACKET, TERMINAL STRIP
CAP SCREW, HEX HEA

e Ry i
S '%g%ﬁ o ( :

i
s

e, T,

MACHINE SCREW, ROUN
NUT, STOP (#6-32, Grade 5)

31 Kw) @ 3,000 RPM, air
O B ST e

R

PLATE
NO.

C04.103

SIMON AERIALS INC. o o

FeRT 3531230

e



30 thru 33

\ ~
23 thru 29 “"""IHI

34 thru 45
46 thru 52

Art # C04.10301E

11 thru 17

TITLE ENGINE ASSEMBLY, DEUTZ F3L 1011 (PLATE 1 OF 3)

PLATE

SIMON AERIALS INC. o |no 3531230  |[yo.  C04.103




: PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
34 01-206900 | D08.13 PUMP, HYDRAULIC 1
35 07-003126 : CAP SCREW, HEX HEAD (5/8"-11 x 1-1/4", Grade 5) 4
s | L0 WASHER, HELICAL LOCK (5/8") 4
T .,_ﬂ:: e \‘ ‘;*l ‘:Q‘\-.x. ':‘{

41
42

51
52

TITLE

06-202100

2%

_06-045600
AR .“%;SQ»’:&:&;% ot

515007

07-005149
07-066005

e
hiié

Lk
EECRY

LOCK

0° ELBOW
o ~ 3 “ﬁ\

e

o S edntont 2 _-..»:-.‘ﬁ 5 Gl R
PLATE, PUMP ADAPTER [1/2" (13
SAE #5 (8 hole, 12-3/8" pilot) flywheel housing to
SAE "C" (2 hole, 5" pilot) pump mount
iz *%ﬁmz o “‘ {5 P

:jé& el : \'. \\&La sy
COUPLING ASSEMBLY,
« Used with 02-011500 Pump Adapter.

SRR M 2 ﬁ SRBNE
CAP SCREW, HEX H
WASHER, LOCK (8 mm)

R
SRR

s
R
R e
%‘;&M
o

PLATE
NO.

C04.103

SIMON AERIALS INC. i i

rerT 3531230




30 thru 33

\ ~
23 thru 29 """"H|

34 thru 45

Art # C04.10301E

46 thru 52
11 thru 17
TITLE ENGINE ASSEMBLY, DEUTZ F3L 1011 (PLATE 2 OF 3)
SIMON AERIALS INC. o | e 3531230  |o. - C04.103




PARTS LIST | |

g 8

SEE ;
ITEM| PARTNO _ |SECTION DESCRIPTION ary. | -
53 | 2301860 L FLANGE, EXHAUST 11 ;o
54 2307710 o PIPE, EXHAUST 1 !
03-088300 ‘ 4 AWG) (Bulk
s T

558 oo P
B .
R :

%’?’Q‘i, iE@:

T
ettt

_
s ﬁ&»ﬁ. 5

RE, ELECTRICA

R TR
g ket
% LR ot

L (Blue, #10 AWG
T8 R roauiod This

i «\.\&1’?@:‘ e et Sty frdtdiehathhini o al mtiRebeniit -
i 03-061800 c , . . ‘.3’1
61 03-066900 LOOM, WIRE (1/2") (Bulk item, order as needed.) ;

[5 Ft (1.5 M) required this a

s

PP

i
i

DTN
ey
5

5M lication] A.
AN R0 & 2R i A

07-090168

07-065018 WASHER, HELICAL LOC
T R e T AN oo o SR 3 R R R 3
: . .
SR 1*‘\'%%&% SR

The followin components, used to mount the engine air%
cleaner, are not part of engine assembly 3531230:

£ SRR 3 CRREERDE & i LR SRR
68 07-005149 CAP SCREW, HEX HEA
69 | 07-066005 WASHER, LOCK (8 mm)
.70 |. 07-062014 o WASHER, FLAT (1/4") -

R

TITLE . . . S

PLATE 504.103| SIMON AERIALS INC.  wvomm [no, 3531230




30 thru 33

\

=H o©o

23 thru 29—

34 thru 45
46 thru 52 Art # C04.10301E
11 thru 17
TITLE ENGINE ASSEMBLY, DEUTZ F3L 1011 (PLATE 3 OF 3)
SIMON AERIALS INC. oo | 3531230 o~ C04.103




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
1 09-055600 ENGINE ASSEMBLY
(Hatz 3L 40C "Silent Pak" air cooled 3 cylinder Diesel) 1

SRR

0203240

R

bt

070
07-066006
03-074000

01-206900 |D08.13 | PUMP, H

Fp
06-2
06-191900
06-044700

20y

06

( )
CABLE, BATTERY [Black, 9-3/4" (24.8 cm) long, 3/8" lugs]

3;%-. B S et A B

e

R <

ge

.

ED )
ADAPTER, "0"-RING TO 37° (6-4 F50X-S)
90° E , (6-8 C50X-S)
- s “ ot

sy 2t

o0

—
S

TITLE ‘ ENGINE ASSEMBLY, HATZ 3L 40C DIESEL
PLATE 504.104| SIMON AERIALS INC.  cwurss |no . 3532310




THE ILLUSTRATION FOR
THIS ENGINE IS NOT
AVAILABLE AT THIS TIME.

TITLE 'ENGINE ASSEMBLY, HATZ 3L 40C DIESEL

SIMON AERIALS INC.  wwwrmme | o 3532310

PLATE
NO.

C04.104




PARTS LIST

SEE
ITEM | PART NO SECTION DESCRIPTION ary.
1 | 354 6230 ENGINE GROUP (Isuzu C-240; RP 46, T-40) 1
2 | 354 5343 ENGINE ASSEMBLY (Isuzu C-240) 1
312319100 ENGINE (modified with new engine mounting plate) 1
4 | 09-049200 ENGINE (Isuzu C-240 liquid cooled Diesel) 1
5 --- SWITCH, OIL PRESSURE (comes with engine) 1
6 --- LAMP, GLOW PLUG INDICATOR (comes with engine) 1
7 --- AIR CLEANER ASSEMBLY (comes with engine) 1
8 --- ELEMENT, AIR FILTER (comes with engine) 1
9 --- PIPE, INTAKE (Straight) (comes with engine) 1
10 --- PIPE, EXHAUST (Straight) (comes with engine) 1
11 --- CLAMP, MUFFLER (comes with engine) 1
12 --- MUFFLER (comes with engine) 1
13 --- SOLENOID, FUEL SHUTDOWN (comes with engine) 1
14 --- BOLT, HEX HEAD (comes with engine) 4
15 --- WASHER (comes with engine) 4
16 | 236 7080 BRACKET, THROTTLE SOLENOID 1
17 | 236 7090 SPACER, THROTTLE SOLENOID BRACKET 1
18 | 03-456900 SOLENOID. THROTTLE (4-bolt mount) (with module) 1
19 | 07-003005 CAP SCREW, HEX HEAD (1/4"-20 x 1", Grade 5) 4
20 | 07-060014 WASHER, FLAT (1/4", SAE) 8
21 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 4
22 | 11-008005 ROD, THREADED (1/4"-28, Grade 5) (3 ft [.91 m] long piece.
Cut to fit. 13" [.33 m] long piece needed here.) 1
23 | 09-016402 BALL JOINT (1/4"-28, straight) 1
24 | 09-016403 BALL JOINT (1/4"-28, 90°) 1
25 | 07-047114 NUT, JAM (1/4"-28, Grade 5) 3
26 | 07-065014 WASHER, HELICAL LOCK (1/4") 1
27 | 236 0160 ARM, THROTTLE LEVER 1
28 | 06-211300 ADAPTER, BSP TO NPT (1/8 x 1/8 F3HG-S) 1
29 | 06-074600 STREET TEE (1/8 MRO-S) (2MP-2FP-2FP) 1
30 | 09-052200 SENDING UNIT, OIL PRESSURE GAUGE (0-100 psi [690 kPa]) 1
31 | 05-081900 FUEL LINE (5/16") (Vent, valve cover breather)
(Bulk item, order as needed. 2.4 ft [.73 m] used here.) AR.
32 | 09-004600 CLAMP, WORM (1/4" o 5/8") 1
33 | 10-061200 CLAMP, LOOP (G-12, 3/4") 1
34 | 07-005147 CAP SCREW, HEX HEAD (M8-1.25 x 16 mm, Grade 8.8) 1
35 | 07-066005 WASHER, HELICAL LOCK (8 mm) 2

TITLE

ENGINE ASSEMBLY, ISUZU C-240 DIESEL

Simon Aerlals Inc.

SECTION co 4-| PLATE NO. 09| PAGE 01

REV.  |DATED PART
= 29JAN., 1997 [NO.

Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




o

3
TN
././
A7\ s
& _108, 106,
Y 07
]
- i,\“j\m thry
100 104

&
.

\\_/ 25, 26

] Kzl
o9 * . N

@
17 o 23
'l 6//% \ Art # C04.10901E
68.69, 157 / I8
70, 71 14 19, 20, 21

S e e oeerrod | ENGINE ASSEMBLY, ISUZU C-240 DIESEL

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

Pvey PART REV.  |DATED SECTION | PLATE NO. [ PAcE
Fax 4143553172 26020 NO. = 29UAN, 1997 C04. 109 01




PARTS LIST

SEE

ITEM | PART NO SECTION DESCRIPTION Qary.
ENGINE ASSEMBLY (continued)

36 | 2352040 PANEL, ENGINE ACCESSORY 1
37 | 06-059000 SPACER (Sleeve 6 TX-S) 4
38 | 07-060016 WASHER, FLAT (3/8", SAE) 8
39 | 07-050016 NUT, STOP (3/8"-16) 4
40 | 03-051300 RELAY (12 Volt DG, single pole, single throw) 2
41 | 07-003002 CAP SCREW, HEX HEAD (1/4"-20 x 5/8", Grade 5) 4
42 | 07-060014 WASHER, FLAT (1/4", SAE) 4
43 | 07-111600 WASHER, EXTERNAL TOOTH LOCK (1/4") 2
44 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 4
45 | 03-456803 MODULE, THROTTLE SOLENOID 2
46 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4") 4
47 | 07-062009 WASHER, FLAT (#8) 8
48 | 07-050011 NUT, STOP (#10-24) 4
49 | 03-468700 BLOCK, TERMINAL (14 station) 1
50 | 07-011334 MACHINE SCREW, ROUND HEAD (#6 32 x 3/4") 2
51 | 07-050007 NUT, STOP (#6-32, Grade 5) 2
52 | 07-003002 CAP SCREW, HEX HEAD (1/4"-20 x 5/8", Grade 5)

(Panel ground, used on some earlier versions. Not shown.) 1
53 | 07-060014 WASHER, FLAT (1/4", SAE) 1
54 | 07-111600 WASHER, EXTERNAL TOOTH LOCK (1/4") 1
55 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 1
56 | 10-115800 DECAL, "GLOW PLUG INDICATOR" 1
57 | 03-712500 ISOLATOR, BATTERY (90 Amp) 1
58 | 01-236900 | D08.15 PUMP ASSEMBLY, HYDRAULIC (marked "PAVC 65 X 3224")

(50 c.c./ rev. output) 1
59 | 07-003127 CAP SCREW, HEX HEAD (5/8"-11 x 1-1/2", Grade 5) 2
60 | 07-060021 WASHER, FLAT (5/8") 2
61 | 07-065021 WASHER, HELICAL LOCK (5/8") 2
62 | 06-216700 FLANGE, SUCTION FITTING (1-1/2")

(includes two flange halves and mounting hardware) 1
63 | 06-216600 90° FITTING (1-1/2" stem to 1-1/2" hose) 1
64 | 06-045600 90° ELBOW, "0"-RING TO 37° (12-16 C50X-S)

(12MJ-16MB 90°)

TITLE

ENGINE ASSEMBLY, ISUZU C-240 DIESEL

Simon Aerials Inc.

SECTION co 4.[PLATE No. 4 Ogl PAGE 02 REV. _ |DA2T9ES>AN” oo :gI.?T

Fax 414-355-3172

10600 West Brown Deer Road
Miiwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




F—
9;8 Qs%"/"

94
. 88, 89, 90 @\
\ = 91,92, 93 | 10
32 J -
34,35 e | N5 ~
~ N Y (7 27
33— 7 43,44 .
. 7 37, 38, 39 : 3
0, 02— T30 , o
40 /@ 2 ® 56 ’ X
0 AAE
. 86 |
4495\@% 550,51 | 83 . 47 13
\% 84, 85 é A 105, 106,
e e NS 107
471 48 75 CNET s \ ’ ~ Ti\
i 2T 101 thru

23
Art # C04.10901E

19, 20, 21

Simon Aerials Inc. TITLE

10600 West Brown Deer Road ENGINE ASSEMBLY, ISUZU C-240 DIESEL

Milwaukee Wisconsin 53224 USA

I AL PART REV. | DATED SECTION [ PLATE No. [ PacE
Bl L - i 0] =7 €04, 109" 02




PARTS LIST

SEE

ITEM | PART NO SECTION DESCRIPTION Qary.
ENGINE ASSEMBLY (continued)
65 | 06-047000 45° ELBOW, "0"-RING TO 37° (6 V50X-S) (6MJ-6MB 45°) 1
66 | 353 6550 TUBE, HYDRAULIC 1
67 | 06-048500 RUN TEE, MALE "O"-RING TO 37° (6 R50X-S) (6MB-6MJ-6MJ) 1
68 | 01-013900 VALVE BLOCK, CARTRIDGE 1
69 | 01-013700 VALVE, TWO-WAY (Solenoid operated) 1
70| 01-013701 SEAL KIT, VALVE 1
71| 01-013702 COIL (12 Volt DC) 1
72 | 06-079000 CONNECTOR, SWIVEL NUT (6 F650X-S) 1
73 | 06-054500 RUN TEE, 37° FEMALE SWIVEL NUT (6 R6X-S) (6SJX-6MJ-6MJ) | 1
74 | 06-191900 ADAPTER, "0"-RING TO 37° (6-4 F50X-S) (6MJ-4MB) 1
75 | 02-036500 ADAPTER, PUMP (1/2" [13 mm] thick)
(12 hole, 14-1/4" pilot flywheel housing fo
"C" [2 hole, 5" pilot] pump mount) 1
76 | 07-003046 CAP SCREW, HEX HEAD (3/8"-16 x 1-1/4") 12
77 | 07-065016 WASHER, HELICAL LOCK (3/8") 12
78 | 03-735800 STRAP, GROUND (Braided, 12" [30.5 cm] long) 1
79 | 07-005184 CAP SCREW, HEX HEAD (M10 x 25 mm, Grade 8.8) 1
80 | 07-066006 WASHER, LOCK (10 mm) 1
81| 07-060016 WASHER, FLAT (3/8", SAE) 2
82 | 02-048700 HUB, PUMP COUPLING (1.25", 14 tooth spline) 1
83 | 02-046200 FLANGE, PUMP COUPLING. 1
84 | 07-003046 CAP SCREW, HEX HEAD (3/8"-16 x 1-1/4") 8
85 | 07-065016 WASHER, HELICAL LOCK (3/8") 8
86 | 10-061200 CLAMP, LOOP (G-12, 3/4") 1
87| 2180190 BRACKET, AIR CLEANER 1
88 | 07-005184 CAP SCREW, HEX HEAD (M10 x 25 mm, Grade 8.8) 4
89 | 07-066006 WASHER, LOCK (10 mm) 4
90 | 07-062016 WASHER, FLAT (3/8") 4
91 | 07-003045 CAP SCREW, HEX HEAD (3/8"-16 x 1") 4
92 | 07-050016 NUT, STOP (3/8"-16) 4
93| 07-060016 WASHER, FLAT (3/8", SAE) 4
94 | 09-015000 CLAMP, HOSE (Worm type) (3") 4
95 | 09-018900 ELBOW, RUBBER (2" 1.D.) 2
96 | 09-051100 PIPE, AIR INTAKE (Metal) 1

TITLE

ENGINE ASSEMBLY, ISUZU C-240 DIESEL

Simon Aerials Inc.
10600 West Brown Deer Road

SECTION Co 4.| PLATE NO. 1 09| PAGE 03

REV. I DATED PART Parts Phone 1-800-47-SIMON

= 29 JAN., 1997 |NO. Fox 414-355-3172

24 Hr (Machine) 414-362-8280

Milwaukee Wisconsin 53224 USA




A 105, 106,
< ¥ N ¥o107
LAY ",
5 1 >101 thru

"’\ 23
68, 69, 18

70, 71 14 19, 20, 21

e koos | ENGINE ASSEMBLY, ISUZU C-240 DIESEL

Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

Pvey PART REV.  |DATED SECTION | PLATE NO. [ PAGE
i 1 - 200, 1097 CO4. 109" 03




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
ENGINE ASSEMBLY (continued)
97 | 09-015000 CLAMP, HOSE (Worm type) (3") 2
98 | 09-036200 HOSE, FLEXIBLE (2-1/2"1.D.) 1
99 | 10-003800 RAIN CAP (2) 1
100 | 09-006500 MOUNT, ENGINE 4
101 | 07-003046 CAP SCREW, HEX HEAD (3/8"-16 x 1-1/4") 8
102 | 07-060016 WASHER, FLAT (3/8", SAE) 8
103 | 07-062016 WASHER, FLAT (3/8") 8
104 | 07-050016 NUT, STOP (3/8"-16) 8
105 | 07-003093 CAP SCREW, HEX HEAD (1/2"-13 x 3%) 4
106 | 07-060018 WASHER, FLAT (1/2", SAE) 4
107 | 07-058400 NUT, LOCK (1/2"-13, Grade 8) 4

TITLE

ENGINE ASSEMBLY, ISUZU C-240 DIESEL

SECTION co 4.| PLATE NO. 1 Ogl PAGE 04

REV.  |DATED PART
= 29JAN. 1997 |NO.

Simon Aerlals Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280
Fax 414-355-3172




/ 2 36 I
14 / g 6 O
40 ‘ 12 56 A
e 86
4495%% ¥0 50,51 | 83 7 13
\@ ﬁ4' 85 é-\ \,/"( o 105, 106,
/M@y g = 107
A 75 / \ ®
47, 48 NS \ N ”\
e ] 101 thru
® ~ -Ioo 104

~*\23
18

68, 69,

70, 71 19, 20, 21
Simon Aerials Inc. TITLE
10600 West Brown Deer Road ENGINE ASSEMBLY, ISUZU C-240 DIESEL

Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

Pvey PART REV. | DATED SECTION [ pLaTE NO. | PAGE
e A L = 290N, 1997 CO4. 109" 04




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION ary.
1 | 352 9370 PENDANT ASSEMBLY, REMOTE CONTROL 1
2 BOX, CONTROL (includes cover) 1
219 3970 drilled for this application
03-406100 undrilled box
3 | 03-020500 SWITCH, TOGGLE (Steer) (Three position, momentary contact,
single pole, double throw) 1
4 SWITCH, TOGGLE (Pump) (Three position, momentary contact) 1
03-020500 single pole, double throw (current versions)
03-020600 double pole, double throw (some earlier versions)
5 | 03-020600 SWITCH, TOGGLE (Drive) (Three position, momentary contact,
double pole, double throw) 1
6 | 03-497900 SEAL, PANEL 3
7 { 10-131500 DECAL, REMOTE CONTROL PENDANT 1
Current style has White and Red lettering on Black background.
Earlier style has Black leftering on a White background.
Appearance change only, current style will be supplied.
8 | 01-031705 KNOB, CONTROL BOX MOUNTING 2
9 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4", Grade 8) 2
10 | 07-062011 WASHER, FLAT (#10) 10
11 | 03-446100 CABLE, ELECTRICAL (#18 AWG, 10 conductor)
(10 ft [3.05 m] needed for this application) AR.
12 | 03-041700 GRIP, CORD (3/8", with .31" to .38" seal) 1
13 | 03-055700 NUT, CONDUIT LOCK (3/8") 1
14 | 03-091200 TERMINAL, SPADE (Blue, #6 stud, #14-16 AWG) 12
15 | 03-064000 TIE, CABLE (7.4" [188 mm] long) 5
16 | 03-064100 MOUNT, CABLE TIE (adhesive backed) 1

TITLE

PENDANT ASSEMBLY, REMOTE CONTROL

Slmon Aerials Inc.

SECTION Co 6.' PLATE NO. 06 | PaGE 01

REV. DATED PART
Al 359 9370

Fox 414-355-3172

10600 West Brown Deer Road
Milwaukee WIisconsin 53224 USA
Paris Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




11

12,13

> -/
© ©
& =)

5, 6

>/8, 9, 10

ART # C06.06001E

Simon Aerlals Inc. TITLE

10600 West Brown Deer Road

10600 Wed rown Dnr Road PENDANT ASSEMBLY, REMOTE CONTROL
Parts Phone 1-800-47-SIMON PART DATED

24 Hr (Machine) 414-362-8280
Fax 414-355-3172

NO.

352 9370

REV.
Al

14 FEB., 1997

SECTION CO6|.PLATE NO. 06 | PAGE 01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
1| 352 9370 PENDANT ASSEMBLY, REMOTE CONTROL 1
2 BOX, CONTROL (includes cover) 1
219 3970 drilled for this application
03-406100 undrilled box
3 | 03-020500 SWITCH, TOGGLE (Steer) (Three position, momentary contact,
single pole, double throw) 1
4 SWITCH, TOGGLE (Pump) (Three position, momentary contfact) 1
03-020500 single pole, double throw (current versions)
03-020600 double pole, double throw (some earlier versions)
5 | 03-020600 SWITCH, TOGGLE (Drive) (Three position, momentary contact,
double pole, double throw) 1
6 | 03-497900 SEAL, PANEL 3
7 | 10-131500 DECAL, REMOTE CONTROL PENDANT 1
Current style has White and Red lettering on Black background.
Earlier style has Black lettering on a White background.
Appearance change only, current style will be supplied.
8 | 01-031705 KNOB, CONTROL BOX MOUNTING 2
9 | 07-008354 CAP SCREW, SOCKET HEAD (#10-24 x 1-1/4", Grade 8) 2
10 | 07-062011 WASHER, FLAT (#10) 10
11 | 03-446100 CABLE, ELECTRICAL (#18 AWG, 10 conductor)
(10 ft [3.05 m] needed for this application) A.R.
12 | 03-041700 GRIP, CORD (3/8", with .31" o .38" seal) 1
13 | 03-055700 NUT, CONDUIT LOCK (3/8") 1
14 | 03-091200 TERMINAL, SPADE (Blue, #6 stud, #14-16 AWG) 12
15 | 03-064000 TIE, CABLE (7.4" [188 mm] long) 5
16 | 03-064100 MOUNT, CABLE TIE (adhesive backed) 1

TITLE

PENDANT ASSEMBLY, REMOTE CONTROL

Simon Aerials Inc.

SECTION CO6.I PLATE N0.06 | PAGE O-I

gl 17352 9370

Fax 414-355-3172

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280




@\36

N RIGHT‘»

11

12,13

[

a o)
e |/ ©
ART # C06.06001E
5,6

Simon Aerials Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

TITLE

PENDANT ASSEMBLY, REMOTE CONTROL

NO

v 352 9370

REV.
Al

DATED
14 FEB., 1997

SECTION COGI.PLATE NO. 06 | PacE 01




PARTS LIST

SEE
ITEM PART NO  |SECTION DESCRIPTION QTy.
1 2195570 ‘ CONSOLE WELDMENT, PLATFORM 1
2 | 10-069600 CLAMP, TUBE (1-1/4" O.D.) 4
10-145000 ARD, PLATFORM C
SEE5IES BEVECONEOL

®

%“ \#’@2%%‘%::}%&

R

NUT, LOCK (1/4
C02.101| VALVE BANK, PLATFORM CONTROL
CAP SCREW, HEX HEAD (5/16"-24 x 3/4", Grade 5
S gﬁ %ﬁ:\\\‘i\%\‘%%% :\3\& %%\ . 23

o B B & -‘:";\w&\%w.\ R ot SRRt i : i ‘vw R g\w ot NI R R e
13 | - 07-00300 CAP SCREW, HEX HEAD (1/.

14 07-062014 WASHER, FLAT (1/4")

15 | 07-050014 NUT, LOCK (1/4"-20, Grade 5)

g : TSR SRS R :: e R St R TR IR LR Sy R AR 3 i : :
07-004047 CAP SCREW, HEX HEAD (3/8"-16 x 1-1/2", Grade 8) 2
No Part # STUD, WELD (5/16"-18) (optional with screw) 2
20 | 07-062016 WASHER, FLAT (3/8") (used with cap screw) 4
e o .-.? o 5 \M:\\:.S::: v B R SPORONOy T e .;\v‘:: s.:ssf wﬁmﬁam ‘.sz. “:}b\'.s R ARRARSRARY 2 2
3 i S

Eh 34»‘

R ﬁ;& ‘&%«\w&:@'& .' S s NANEEE NN FEREERASLDE ERSIIEA : A
22 | 01-034400 VALVE, 2 WAY (includes coil) 1
23 | 06-039500 CONNECTOR, STRAIGHT THREAD (4-6 F50X-S) 1

24 | 06-048500 | RUN TEE, STRAIGHT THREAD (6 RS0X-S) o
s : G 0 s \-5%*:- G g «cx g}%ﬁﬁ%ﬁ; B S o

28 | 07-050014 NUT, LOCK (1/4"-20, Grade 5) 2
29 03-464600 ALARM, TILT (12-24 Volt DC, 102 DB) 1
AD (1/4"-20 x 7/8", Grade 5) 2

34 LEX (20 Amp, 110 Volt AC) 1
35 | 03-062200 COVER, DUPLEX OUTLET (Weatherproof) 1
4

36 | 07-011334 | MACHINE SCREW, ROUND HEAD (#6-32 x 3/4", Grade 5)

R
R

TITLE PLATFORM CONSOLE ASSEMBLY; fRAILBLAZER .40.(F.>I._ATE .1 OF 3)
PLATE 508.101|SIMON AERIALS INC.  woowonos w0 3529470




o . 8,9,10, 11
View in direction of arrow

30, 31, 32 ‘
\a 13,14, 15
29\ ) /
f ) ‘
S 200 a1~
4 \l ‘ | 2
|_ D)
22 thru 28 —_ki Nm
33 thru 38— j 18
o of M9, 20, 21
1 ~— A\ KA RS i
8 @ :
g T
13,14, 15 ¥
i 33 thru 38
12 q A B/
%ﬁ@ ok,

19, 20, 21

TITLE  PLATFORM CONSOLE ASSEMBLY, TRAILBLAZER 40 (PLATE 1 OF 3)

SIMON AERIALS INC.  wviovss | o 3529470 |ne "C08.101




PARTS LIST

SEE
ITEM PART NO |SECTION DESCRIPTION QTYy.
39 3529460 BOX ASSEMBLY, PLATFORM ELECTRICAL 1
40 BOX, ELECTRICAL (Drilled. Includes cover and screws) 1
2199360 with decal having red background at

SRR
.

: ::1'%-. %g x‘:::&:v:
DECAL, PLATFOR
10-145900 Type 1. Area surrounding Emergency Stop button is
wl;e\(_i with white lettering 1

R R R, mﬁg&
* ey
o

»&jﬁ. ik e 3 2 .\:«\w":g:ﬁ::-:o-vm £

-03-48 for use wi
Emergency Stop button (Type 1) 1

03-706400 wit_lgﬂgcal\@gxingﬁxeﬂpvgw Qackogm[\ourpg ﬁ}ﬁ?

mg:&?\, Amn
3 i

& o, &
ey \-\:ﬁgﬁ R
R S
L

BERRRE: %ﬁﬁ&x‘x ﬁ&mm}m& REERRIRIAN000s c:.'».t»:-. \‘b.s:-‘e‘i\\s. b AA\. R 8 -:&\"i‘:&'i‘i. ERRIRL SR
45 | 03-496000 BUTTON, EMERGENCY STOP
(Red and silver, "pull to release” type) 1
46 | 03-454900 BASE, CONTACT BLOCK 1
2 > 5 .é s : 9 LI ) > o RN NN m«\q&g‘wﬂw gufnsaannannt

R &-\\é’g&g\m&xwa\wswm i ; SR SRR .:;«Ai\\\m« SetGiiBaddeindieds oot i R . 2 i
50 | 03-402700 BUTTON, SWITCH (Red) (Emergency Pump) 1
51 03-402800 BUTTON, SWITCH (Blue) (Horn) (Choke/ Glow Plug) 2
3

, 3/4" giai. x 1/2" long) (option)
X SR SO SRR S ‘.ﬁ?& i R ERRoaad

R R R e A\i‘i‘f‘-‘»\a R RUT R ‘l\ ZIRRR s&%"\\\%&\ 2 ﬁk. i 2
(3 position, 2 maintained and 1 momentary contact,
double pole, double throw)

03-036400 BLOCK, TERMINAL (2 conductor, #16-#24
; ’(:s& Wﬁ’“ TR %@mmmg‘%y“wwr'm 00 "‘g%’ﬁ

> »i V\-:.:-gég RN

TR
\

(229 mm) long piece needed for this ap 1
MACHINE SCREW, ROUND HEAD (#6-32 x 3/4") 2
NUT, STOP (#6-32, Grade 5) 2

—
i

i

PLATE 508.101|SIMON AERIALS INC. oo [no 3529470




42,43, 44 45, 46, 47 4?, 49, 51, 52 4/8, 49, 50,52 48, 49, 51,52
( — \ ,I . W
5 J =X 3 N &
OVERHEAT LlGHTS ENGINE RP.M. HI <§;) IGNITION OFF
'@' PRessune _;:2- ow@ @ Lowel > @ @s::rr
! \ / Jo
\. / \ J
40 53 54
P P . "'"'"'i
: ﬁ:;.—}, ’7 ;\" '\:.3(3: i :
i N & LS "= ) i
: 78 \% AXLE DlFFEREN'l@ LOCKED :
: }1 UNLOCKED| :
1 1
1 1
l l
| With axle disconnect switch! 48, 49, 50, 52

) e e e e - — - —— |

42,43, 44 76 48, 49, 51, 52

45,46, 47 / 48, 49, 51, 52 53 / /54

Y, =
X A L4
S Hp e
ool
td B

\ Art # C08.10103E

58 59,60

56 55

61,62 66,67 57

TITLE  PLATFORM CONSOLE ASSEMBLY, TRAILBLAZER 40 (PLATE 2 OF 3)

PART
NO.

SIMON AERIALS INC. 3529470 |%aT°C08.101

REV. 15 NOV., 1993




PARTS LIST

gy

67 | 03-064100
68 | 03-091200

77

Nsmans
i
A

SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
61 03-063200 GRIP, CORD (3/4", sealing) 1
62 | 03-055600 NUT, CONDUIT LOCK (3/4") 1
RD (1/2°) 2

TITLE  PLATFORM CONSOLE ASSEMBLY, TRAILBLAZER 40 (PLATE 3 OF 3)

GRIP, CO

B3 ‘:%‘&m
.

23 3 R
2 fi&'\ ‘K\ ?»“'

LE (in

R

to fill unused toggle switch holes)
MACHINE SCREW, ROUND HEAD

o 10-32 X 1/27

B

(2 position, maintained, single p w
SWITCH, TOGGLE (Axle disconnect, on some early models)
osition, one momenta maintain

refelet Mttt e v

‘e:.a.i;«rt@%%&. % 3 %g;‘
3 - S

- ;

B
3 £ i :
x; ﬁ%\i}% : 5 RO
S «\-t\\s‘\\% e -.«%t». R aAC AR 2 §‘:‘:}-:-:i:$wu

.

o

£
EEE S R S SR

R

Fe e C08.101

SIMON AERlALS INC- REV. 15 NOV., 1993 :gRT 3529470 ’




42,43,44 45, 46,/47 48 49, 51, 52 4,8, 49, 50,52 48, 49, 51, 52
I )

r

@ ' @
OF) [Ox
ENGINE R.P.M. HI i:) IGNITION OFF
. : @ Lowel > @ @;Nm
@ / @
\ J
53 54
I H
| I
1 1
1 |
| i . 1
! i [ AXLE DIFFERENTIAL /' LOCKED !
| 78 \é @ !
! é UNLOCKED| !
| 1
| 1
1 1
| :
' With axle disconnect switch! 48, 49, 50, 52
] e e e e e ————————— — —— — —— .
42, 43, 44 76 48, 49, 51, 52
45, 46, 47 48, 49, 51, 52 53 54

Art # C08.10103E

61,62 66,67 56 55 57 58 59,60

TITLE PLATFORM CONSOLE ASSEMBLY, TRAILBLAZER 40 (PLATE 3 OF 3)

SIMON AERIALS INC.  wcvsmovs | g 3529470 |%aC08.101




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
1 [+ 01-225900 VALVE, MOTION CONTROL 1
2 | 01-013101 SEAL KIT, MOTION CONTROL VALVE 1
3| 06041100 4
KR

06-191900

06-079000

06-090600

06-054500

*06-050000 |

|, 3530060 |

01-212100
06-211200

07050015

07-062015

076800

3508875
: R

"06.095100
06-048500

6 207800
06-047100

MOTION CONTROL VALVE ASSEMBLY (PLATE 1 OF 2)

S0

Aannonn: \),\,,'\)\6\.,83—' 22 SR
ﬁi&%“x f'ﬁz‘ ,' ﬁg& 3 S
N \\V\\\ *- RS %

&

"w A EATES -:\S.\"‘%. SERE b
ADAPTER "O" RI G TO 37° (6 4 F50X-S)
CONNECTOR, STRAIGHT THREAD (6 F65X-S)
REDUCER/ EXPANDER sero CSS)

ADAPTER "O"-RING TO 37° (1216 FSOX-S)

“BRANCH TEE, MALE "O™-RING (6 S50X-S)
RUN TEE, 37° FEMALE SWIVEL NUT (6 R6X-S)

‘ .T%%EASSEMBLY FORMED

"LONG REDUCER/ EXPANDER PIPE THREAD (4 -2 FF- S)

VALVE, FLOW CONTROL (Needle valve) (1/8" NPT)
RUN TEE, MALE 37 TONET (4 RIXCS)

Erican
\Frider

NUT LOCK (/1€ 618, Grades)‘ '

WASHER, FLAT (5/16")

TUBE ASSEMBLY, FORMED o
' : ;‘*:\ THAEAD (120

:3; \;.. K

"PLUG, HEX SOCKET (8 HP50N-S)

RUN TEE, MALE "O"-RING (6 R50X-S)
| VALVE, POPPET CHECK[3 PSI (

!..

5

.

PATE C12.101

SIMON AERIALS INC.

raT 3530100

REV. 16 APR., 1993




Art# C12.10101E

TITLE MOTION CONTROL VALVE ASSEMBLY (PLATE 1 OF 2)

SIMON AERIALS INC.

REV. 16 APR., 1993

PART
NO.

3530100

PATE C12.101




PARTS LIST

ITEM

SEE
PARTNO |SECTION

DESCRIPTION QTy.

SR

o
e
s
23

g2 e
G

g R
LR i -‘,{.:‘ff
S a!'/‘f&}éﬁz‘g’{:

el
18
3

R 8
S BN

55-000190 VALVE KIT, STOP CUSHION 1

01-202100

0;202101 -
Phewislsiipan b
MY

e

S

06-044600
3532720

R
i
& 2“{

e e
03-092300
03-045500

M O

: S : i S
R R 3 S
S ~:%=’.§\ S R ' '§§$§'~ ". 3
i :\%g%.%\&:‘“ SRR N R

NTROL VALVE ASSEMBLY (PLATE 2 OF 2)

VALVE, SOLENOID (includes non-replaceable coil) 1
CARTRID SOLENOID VALVE 1

{HCEIEG DD DUARS WO, i
90° ELBOW, STRAIGHT THREAD (6 C50X-S
TUBE, FORMED

90° ELBOW

B

AR

N (ng| DG, single p%g)

ot & e

_NUT, CONDUI

0 ;}w&;‘% \.‘.'.\' R

3 SRR

B _
AR

11111

s
R
RN 2
.
R

RS e 3

PLATE
NO.

C12.101 |SIMON AERIALS INC.  wvewn [no 3530100




Art# C12.10101E /@
32

TITLE MOTION CONTROL VALVE ASSEMBLY (PLATE 2 OF 2)

SIMON AERIALS INC.  cvewnws | e 3530100 o'~ C12.101




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
MOTION CONTROL VALVE ASSEMBLY
(for models without 360° continuous rotation option) 1

353 0860 _Earlier versions using #12 drive hoses

i b 81 w
R R

'01-013101 | SEAL KIT, MOTION CONTROL VALVE
06-041100 ADAPTER, "O"-RING TO 37° (12-16 F50X-S)
06-051800

8 06-051800 0° ELBOW, SWIVEL NUT (12 C6X-S) (Later versions) 2

9 | 06-057800 NUT, TUBE (12 BTX-S) >

10 06-060900 _ REDUCER, TUBE END (1 2-8 TRTX-S) 2
,,u} 36 T M<ms Do s

100 to 3000 PSI [6.9 to 207 bar] [7 to 211 Kg/ crhz],
set at 600 PSI [41 bar] [42 Kg/ cm?]) 1
14 | 06-090600 | REDUCER/ EXPANDER (8-6 F50 G5-S) 2

18 | 06-051500 '90° ELBOW, SWIVEL NUT (6 C6X-S) 1
19 | 2199720 BRACKET, VALVE MOUNTING 1
20 | 07-003029 HEX HEAD (5/16'-18 x 2", Grade 5) >

Rt
%

'CAP SCREW
. @

i
i

24 | 06-044600 90° ELBOW, "0"-RING TO 37° (6 C50X-S) I

25 | 06-054500 RUN TEE, 37° FEMALE SWIVEL NUT (6 R6X-S)
(Later versions) " _ _ - | 2

29 | 01-202200 MANIFOLD, CROSS PORT RELIEF 1
30 | 01-202201 CARTRIDGE, CROSS PORT RELIEF VALVE 2
31 | 06-207800 ADAPTER, SWIVEL NUT (8 F650X) 2

p 36 &

TITLE MOTION CONTROL VALVE ASSEMBLY (PLATE 1 OF 2)
PLATE 512,102 | SIMON AERIALS INC. v cosoos | nor




TITLE MOTION CONTROL VALVE ASSEMBLY (PLATE 1 OF 2)

SIMON AERIALS INC.

REV. 12 DEC,, 1995

PART
NO.

PATEC12.102




G

PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTy.
34 | 55-000190 VALVE KIT, STOP CUSHION 1
35 | 01-202100 VALVE, SOLENOID (includes non-replaceable coil) 1
36 | 01-20210 CARTRIDGE, SOLENOID VALVE 1

8

i o i biboties e o o i 2
06-044600 90° ELBOW, "O"-RING TO 37° (6 C50X-S)
353 2720 TUBE, FORMED
06-044500 90° ELBOW, "O"-RING TO 37° (6-4 C50X-S

03-051500

S

03-092300 | | COUPLING (Nylon, Spade type, female, #14-16 AWG)
03-045500 GRIP, CORD (1/2", with .31" to .38" seal)
03-055500 | NUT, CONDUIT LOCK (1/2")

o

i

TITLE MOTION CONTROL VALVE ASSEMBLY (PLATE 2 OF 2)
PATE C12.102] SIMON AERIALS INC. v cocc. s | nor -




TITLE MOTION CONTROL VALVE ASSEMBLY (PLATE 2 OF 2)

SIMON AERIALS INC.

REV. 12 DEC., 1995

PART
NO.

PUTEC12.102




PARTS LIST

SEE
ITEM PART NO |SECTION DESCRIF
MOTION CONTROL VALVE
(for models with 360° contil
353 1840 Earlier versions using #12

Marked "C
Set at 3000 psi [207 bar] [2
SEAL KIT, MOTION CON

2 1 01-013101

6 | 06-057800 NUT, TUBE (12 BTX-S)
7 | 06-060900 REDUCER, TUBE END (12-¢
8 90° ELBOW, "O"-RING TO 3|

CONNECTOR, SWIVEL NUT
VALVE, PRESSURE REDUC
100 to 3000 PSI [6.9 to 207

10 06-079000
11 01-012800

BRANCH TEE, MALE "O"-RlI

06-050000

15 06-056000
06-051500

BRANCH TEE, 37° FEMALE
90° ELBOW, SWIVEL NUT (|

07-062015
21 01-013800
06-044600

WASHER, FLAT (5/16")
VALVE, SHUTTLE

01-212100
26 06-211200
0

VALVE, FLOW CONTROL ()
RUN TEE, MALE 37° TO NP
ROSS PORT

f'TLE MOTION CONTROL VALVE ASSEM
PLATEC12.103| SIMON AERIALS INC.

-

Vi




TITLE MOTION CONTROL VALVE ASSEMBLY (PLATE 1 OF 2)

SIMON AERIALS INC.

REV. 20 FEB., 1997

PART
NO.

FLTEC12.103




PARTS LIST
SEE
ITEM PART NO [SECTION DESCRIPTION QTY.
30 | 06-047100 45° ELBOW, "O"-RING TO 37° (8 V50X-S) 2
31 06-086600 ADAPTER, "O"-RING TO FEMALE NPT (6-1/4 F50G-S) 1
32 | 55-000190 VALVE KIT, STOP CUSHION 1

02100 = S0 ) ud
RID
0 i @ i
36 | 2309710 ELBOW, ORIFICED
(modified 6-4 C50X-S with .082" orifice.) 1
37 | 06-044600 90° ELBOW, "O"-RING TO 37° (6 C50X-S) 1

The following items are not illustrated here. They are part
of Stop Cushion Valve Kit 55-000190, but are not part of
Valve Assembly 353 1840 or 354 5440:

an

42 | 03-085200 | CABLE, ELECTRICAL (SJO, 2 conductor, #16 AWG)

(Bulk item, 20 Ft [6.1 M] required this application) AR.
43 | 03-092300 | __COUPLING (Nylon, Spade type, female, #14-16 AWG) 2
‘ i B ; @ 3 58

TITLE MOTION CONTROL VALVE ASSEMBLY (PLATE 2 OF 2)

I;I(_)ATE C12103 SIMON AERIALS INC- REV. 20 FEB., 1997 z:\)RT




TITLE MOTION CONTROL VALVE ASSEMBLY (PLATE 2 OF 2)

SIMON AERIALS INC.

REV. 20 FEB., 1997

PART
NO.

PLTE C12.103




ITEM PART NO

PARTS LIST
SEE

SECTION DESCRIPTION

Qry.

02-039600

02-039664

00039630
02-039631
02:039633

Y BT
ERENSE

SR R &

" 02-039603
. 02-039694
_02:039613
§ iRy

02 039667
7 | 02-039629
8 | 02:039674

L Gl

02-039748
21 | 02-039661
22 | 02:039620

56 | 02.030623
27 | 02-039624

_02-039634 |

02039625 |

AXLE ASSEMBLY, REAR (Type 1)

HOUSING, AXLE DIFFERENTIAL
DIFFERENTIAL ASSEMBLY

SR s 3 of
BAR DIFFERENTIAL SPIDER

WASHER leferentlal snde ear

"WASHER. "DIFFERENTIAL HOUSING
FLANGE, PINION SUPPORT

SHIM, PINION BEARING (Rear)

SPACER PINION BEARING
SEAL, PINION OIL
| NUT, PINION LOCK RETAINING

BEARI
SHIM, DIFFERENTIAL BEARING
SHIM, DIFFERENTIALBEARING 3y

2

R
SRR
AR
SRR

TITLE REAR AXLE ASSEMBLY (TYPE 1) TRAILBLAZER 40 (PLATE 1 OF 4)

Note: The "Type 1" axle was original equipment on
_ Trallblazer 40 models u toal numbe APA 00122 -

WASHER, SPHERICAL (Differential pinion)

BEARING, TAPERED ROLLER (Pinion front)

...

FATE C13.101

SlMON AERIALS |NCI REV. 16 APR., 1993

PART 02-039600




—_
-t
o

s

\\\.:74_

v

Art #C13.10101E

TIMLE  REAR AXLE ASSEMBLY (TYPE 1), TRAILBLAZER 40 (PLATE 1 OF 4)

SIMON AERIALS INC.  wvomnrn | e 02-039600 [Ro = C13.101




PARTS LIST

02 039650

TITLE

02-039617

02039645
: §

02 03961 1
02-039618

02- 03961 9

02-039605

02-039602

02-039662 |

fod a‘ s‘g@

02—039685

02-039685

&

COLLAR LOCKING (Differential)
FORK, HYDRAULIC DIFFERENTIAL LOCK

T

RING RETAINING (Hydraullc dlfferentlal Iock)
SPRING (Hydraulic differential lock piston)

{ISTON HYDRAULIC DIFFERENTIAL LOCK

SR ’-“w \‘,’3\, B SRR
2% i desede R
3 -

SCREW, BRKE (M 8x 141 )

SHOULDER BOLT (Double threaded)

NUT Axle tube
o 00 s 3 _“g w‘ o ,& fo

"PLUG (Axle tube oil filler)
PLUG (Qil drain)

SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
29 | 02-039606 FLANGE, INTERMEDIATE (Left, when facing axle input) 1
30 | 02-039607 FLANGE, INTERMEDIATE (Right, when facing axle input) 1
:\3\’1‘* L 02-039690 PIN DOWEL o W{

REAR AXLE ASSEMBLY (TYPE 1) TRAILBLAZER 40 (PLATE 2 OF 4)

ra Tt C13.101

SIMON AERIALS INC.

evon o | ko 02-039600




Serial No.
Plate (ref)

Art #C13.10102E

TIMLE  REAR AXLE ASSEMBLY (TYPE 1), TRAILBLAZER 40 (PLATE 2 OF 4)

SIMON AERIALS INC.  wvuwnon | e’ 02-039600 |[qo. - C13.101




PARTS LIST
SEE

ITEM PARTNO [SECTION DESCRIPTION QTY.
56 |» 02-039751 SUPPORT, WHEEL HUB 2
57 | 02-039604 BOLT (Wheel flange) 24

WASHER (Wheel flange) 24
SERTER sERaeT — ‘ e

63 |+ 02-039679
02-039637

R & R IR

68 | 02-039 'BE RED ROLLER
69 | 02-039640 BEARING, TAPERED ROLLER (Axle shaft outer)
"O"-RING v\yr\%gm flange
.‘.‘ _::..:. “s"« 3 12 \.\‘@&'
T
Moo Lol
GE A
SHIM [.008" (.20 mm)]
(.50 mm)]

(includes 3 gears, roller bearings
77 | 02-039646 PIN, PLANET GEAR

| 02-039644 | RING

e e

i
R

? %\%@ |

e
LT

PLATE C13101 S|MON AERIALS INC- REV. 16 APR,, 1993 :?)RT 02'039600

NO.




Art # C13.10103E

TITLE  REAR AXLE ASSEMBLY (TYPE 1), TRAILBLAZER 40 (PLATE 3 OF 4)

SIMON AERIALS INC.  cvown | et 02-039600 [ho. = C13.101




PARTS LIST

- 02- 035686

02-039652
- 02:039691

02-039649

" 02 039665

1 10| 07-095600

111 07-050022

12 _06-210800

HING, HETAINING (Bolows &1
'EVER BRAKE ACTUATING
BALL, BRAKE ACTUATOR

PIN ACTUATING Fall safe brake

0

X s ¢ 3% R .
k ‘;h EVIBG N HOH
“' \"" R R N
; ‘~. ““ -

A

“RING. RETAINING (Snap ring)

NUT, BRAKE ADJUSTMENT
WASHER PHERICAL

PISTON FAIL SAFE BRAKE

"O"-RING (Fall safe brake piston)
SAFE BRA ,.

““K‘R.\ i

NUT, STOP (3/4"-10, Grade 5)

SEE
PART NO  |SECTION DESCRIPTION QTYy.
02-039655 LEVER, BRAKE FORK 2
02-039654 PIN, BRAKE PULL 2
02 039676 RING RETAINING (Snap ring) 2

?‘?& LKLY 3 with L
CAP SCREW HEX HEAD 3/ ". 10 X 8 1/ " Grade 5)

MALE CONNECTOR STRAIGHT THR "

TITLE REAR AXLE ASSEMBLY (TYPE 1) TRAILBLAZER 40 (PLATE 4 OF 4)

o C13.101

SIMON AERIALS INC. v ienn 10

o 02-039600




103

102

Art # C13.10104E

TITLE

REAR AXLE ASSEMBLY (TYPE 1), TRAILBLAZER 40 (PLATE 4 OF 4)

SIMON AERIALS INC.

REV. 16 APR,, 1993

PART
NO.

02-039600

PLATE
NO.

C13.101




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
» 02-043400 AXLE ASSEMBLY, REAR (Type 2)
02-039700 AXLE ASSEMBLY, REAR (superceded by 02-043400)
Note: The “Type 2”

1

Rt

4 02-039697 WASHER (Differential side gear) 2
5 02-039729 BOLT (Differential side gear) 8
6 GEAR SET, 1

02-039712
02-0

XLE RING AND PINION

8,

®
10 | 02-039613 “O”-RING (Pinion housing) 1
11 02-039615 BOLT (Pinion flange) 10
12 | 02-039678 WASHER (Pinion flange) | 24

R 5 - @ g / % ol i S & 3 & 2 SR 2 :
15 | 02-039629 BEARING, TAPERED ROLLER (Pinion front) 1
16 | 02-039674 “O”-RING (Pinion front) 1
17 | 02-039747 SHIM, PINION BEARING (Front) N

19 02-039661 SEAL, PINION OIL 1
20 02-039620 NUT, PINION LOCK RETAINING 1
21 02-039725 M_RING, RETAlNLNG Q8£ap ring) - - | 2

- ; © 0

{ : > & » . el @ e 2 :* & RIS Z & i AR B 2 2 %
25 | 02-039741 PIN, MOTOR DISCONNECT 1
26 02-039760 SLEEVE, INNER (Hydraulic motor disconnect) 1

TITLE REAR AXLE ASSEMBLY (TYPE 2), TRAILBLAZER, RP 46 (PLATE 1 OF 4)

zl(_)ATE C1 3-102 SIMON AERIALS INC- REV. 20 FEB., 1997 :IQRT




44

/

TITLE REAR AXLE ASSEMBLY (TYPE 2), TRAILBLAZER, RP 46 (PLATE 1 OF 4)

SIMON AERIALS INC.  ccores v | o

PLMTEC13.102




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTY.
27 | 02-039764 SPRING
28 | 02-039749 SPACER
29 BOLT

33 | 02-039740 "LEVER (Hydraulic motor disconnect) 1
34 | 02-039734 NUT 1
35 | 02-039728 WASHER, HELICAL LOCK 1

39 | 02-039686 BOLT, OIL FILL 1
40 | 02-039668 WASHER 2
41 | 02-039623 BEARING, 2

02-039708 for axle with serial no. “00001/ 92” thru “00031/ 92”
[Shaft is 773 mm (30.43") long] 2
02-039707 for axle with serial no. “00032/ 92" and up

45 02-039606 FLANGE, INTERMEDIATE (Left, when facing axle input) 1
46 | 02-039607 FLANGE, INTERMEDIATE (Right, when facing axle input) 1
6

47 02-039690 PIN, DOWEL

R

51 | 02-039601 HOUSING, AXLE TUBE (Left, when facing axle input) 1

ok &

52 02-039612 TUBE, AXLE (Right, when facing axle input) 1
53 | 02-039662 | BOLT, BRAKE (M 8 x 14 mm) ‘ 4

a1

Bt

57 | 02-039733 PIN, LOCATING - | | 1

58 | 02-039736 PLUG, BREATHER 1

YT S

59 | 02-039722 | ‘O-RING e , 7 1

TITLE REAR AXLE ASSEMBLY (TYPE 2), TRAILBLAZER, RP 46 (PLATE 2 OF 4)

PLATE 513 102/ SIMON AERIALS INC. v orco. v | !




Serial No.
Plate (ref)

Ant # C13.10202E

TITLE REAR AXLE ASSEMBLY (TYPE 2), TRAILBLAZER, RP 46 (PLATE 2 OF 4)

SIMON AERIALS INC. v ares.ior | g

PLMEC13.102




PARTS LIST

ey

L) 2

SEE
ITEM PART NO  [SECTION DESCRIPTION QrTy.
63 | 02-039713 SUPPORT ASSEMBLY, WHEEL HUB 2
64 SUPPORT, WHEEL HUB 1
65 | 02-039709 RING, OIL SEAL 1

69 HUB ASSEMBLY, REAR WHEEL
(Ref. plate on left axle tube housing)
02-039754 for axle with serial no. “00001/ 92’ thru “00066/ 92" 2

02-039703 for axle with serial no. “00001/ 92" thru “00066/ 92” 8
02-039705 for axle with serial no. “00067/ 92” and up 8
72 | 02-039702 SEAL, OIL 2

76 | 02-039766 FLANGE, ANNULUS h - 2
77 | 02-039704 BOLT (M 10 x 35 mm) 24

78 | 02-039758 SLEEVE, HALF SHAFT | 2

81 | 02-03972 | GEAR, SUN

2
82 | 02-039716 BUTTON, SHAFT STOP 2
2

83 | 02-039715 SHIM, SHAFT STOP

)

02-039717 | | PIN, PLANET GEAR 6
88 | 02-039611 RING, RETAINING (Snhap ring) 6
2

89 | 02-039714 CARRIER, PLANETARY

TITLE REAR AXLE ASSEMBLY (TYPE 2), TRAILBLAZER, RP 46 (PLATE 3 OF 4)

"o.T= C13.102] SIMON AERIALS INC.  vore |nor




Art # C13.10203E

TITLE REAR AXLE ASSEMBLY (TYPE 2), TRAILBLAZER, RP 46 (PLATE 3 OF 4)

SIMON AERIALS INC.  vcores.or | no

PLATEC13.102




PARTS LIST
SEE
ITEM PART NO  |SECTION DESCRIPTION QTy.
92 | 02-039655 LEVER, BRAKE FORK 2
93 | 02-039654 PIN, BRAKE PULL 2
94 | 02-039676 | RING, RETAINING (Snap ring) 2

§an

98 | 02-039688 LEVER, FAIL SAFE BRAKE ACTUATING 2
99 | 02-039652 BALL, FAIL SAFE BRAKE ACTUATOR 4
100| 02-03969 PIN, ACTUATING (Fail safe brake) 2

&

104| 02-039672 | | RING, RETAINING (Snap ring) 2

105 02-039649 NUT, BRAKE ADJUSTMENT 2

106| 02-039665 'WASHER, SPHERICAL | 2
: =

110| 02-039762 SPRING, SERVICE BRAKE 2
02-039658 PISTON, FAIL SAFE BRAKE 2
02-039657 .|..O"-RING (Fail safe brake piston) 2,
() 2ORA0 \ - - e

% e
i e e & : & SR S R S e

116| 02-039687 PLUG (Service brake) I
117 02-039670 GASKET, (Service brake plug) 5

118 07-096800 | “U-BOLTKIT (7/8 ) Y
119 06-210800 MALE CONNECTOR, STRAIGHT THREAD
-20) (for brake port)

TITLEREAR AXLE ASSEMBLY (TYPE 2), TRAILBLAZER, RP 46 (PLATE 4 OF 4)

:;ATE C13102 SIMON AERIALS INC- REV. 20 FEB., 1997 :gRT




Art # C13.10104E

TITLE REAR AXLE ASSEMBLY (TYPE 2), TRAILBLAZER, RP 46 (PLATE 4 OF 4)

SIMON AERIALS INC. e | ng

PATEC13.102




PARTS LIST
SEE
ITEM PART NO SECTION DESCRIPTION QTy.
1| 04-037700 CYLINDER, REAR AXLE DRIVE MOTOR DISCONNECT 1
2 | 06-079700 PLUG, HEX SOCKET (2 HHP-S) 1
3 | 06-003400 | 90° ELBOW, MALE 37° TO NPT (4 CTX-S) 1

® £
ettty i i

2310350 | LEVER, MOTOR DISCONNECT
(replaces lever that comes with axle) 1
NUT, HEX (comes with axle 1

07-090019 SHOULDER BOLT, SOCKET HEAD
(5/16"-18, with 3/8" dia. x 1/2" shoulder) 2
07-111900 BOLT, HEX HEAD (M 12-1.75 x 45 mm, Grade 8.8) 2

o AESEE

T'TLE REAR AXLE DFlHLVE MOTOR" DISCONNECT ASSEMBLY
PLATE 513,103 SIMON AERIALS INC. v un o [no | 3533110




Art # C13.10301E

TITLE REAR AXLE DRIVE MOTOR DISCONNECT ASSEMBLY
SIMON AERIALS INC. v | o7 3533110 | "C13.103




PARTS LIST

QTy.

.

=
I
o
o
o
I
Yo}
S g
< O
o £
=
5 E
o o
=
Eo
=R
NND.
ol o
=
PPHlu
o
o -
- o
e 2
0ol= o
[ enliy N
S
T O
© =
=
23
c
8o
» O
O O
T a
£k
>
O®n
Z
w©
oS
w5
N
(o]
Z
-
o
<
ey

ITEM

5%

.

<
S
)
Sz
~L
= w
22
Z 0o

GLAND, HEAD

2
..‘..M..“

RING, BACKUP
PISTON WEAR

RING

Z

‘xw..w\.ah\.

TITLE

PART

04-035200

STEER CYLINDER, 10" (25.4 CM) STROKE

NEW 07 JAN., 1993 | NO.

PLATE
NO.

D01.101| SIMON AERIALS INC.




——

-

TITLE STEER CYLINDER, 10" (25.4 CM) STROKE
PART PLATE

SIMON AERIALS INC- NEWO07JAN., 1993 | NO. 04“035200 NO. DO1 1 01




PARTS LIST

SEE
ITEM | PART NO SECTION DESCRIPTION ary.
1 HYDRAULIC SWIVEL 1
04-008700 For all versions except as listed below
235 1600 For Model RP 86
2 HOUSING, HYDRAULIC SWIVEL 1
3 SPOOL 1
4 RETAINER PLATE 1
5 ARM, TORQUE 2
04-008703 Standard 8" (203 mm) long arm for Swivel 04-008700
236 0930 4" (102 mm) long arm for Hydraulic Swivel 235 1600
6 | 04-008702 SERVICE KIT, HYDRAULIC SWIVEL 1
Note: ltems in service kit identified by asterisk (*).
7* "0"-RING 2
8* RING, WEAR 1
o* RING, WEAR 1
10* | 04-008701 SEAL KIT (consists of [7] "0"-Rings and [7] Slipper seals) 1
11 | 04-008704 CAP SCREW, SOCKET HEAD 4
12 CAP SCREW, SOCKET HEAD 4
13 WASHER, LOCK 4
The following item is not included with Hydraulic Swivel
04-008700, but replaces ltem #5 in some applications:
14 | 2101030 STOP, SWIVEL 2
The following items are not included with Hydraulic Swivel
04-008700 or 235 1600:
15 | 06-192200 HOSE FITTING (S2102-8-8)
(For center port on some versions of Model MP 80 and smaller) 1
16 | 06-071400 REDUCER, PIPE THREAD (3/4 x 1/2 PTR-S)
(For center port on Model MPH 80, MP 95, MP 110 and RP 120) 1
e HYDRAULIC SWIVEL G 1000 s i o oo

SECTION D02.|PLATE NO. 01 | PaGE 01 Rev. _ [oaTED PART

VAN

22 APR., 1996 |NO.

Milwaukes Wisconsin 53224 USA
\ Parts Phone 1-800-47-SIMON
\ 24 Hr (Machine) 414-362-8280

N foy 414-355-3172




]

2
;é"’/l
#10 —— @
F ]
'9 - — 3

L o XX R LA XL XA LR

%
< _
*7/ N § ——
: N Q: _
R
11 ) \__
NN /]4

Note: Items in service kit identified by asterisk (*)

Simon Aerlals Inc. TITLE
2 10600 West Broun et R HYDRAULIC SWIVEL
\ Milwaukee Wisconsin 53224 USA
Pars Phone 1-800-47-SIMON
\ PART REV. | DATED SECTION [ pLATE NO. | PAGE
24 Hr (Machine) 414-362-8280
k Fax ;1(4;;5?3 72 NO. = 22APR, 1996 D02 . O ] O 1




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION QTy. |
1 01-214500 MOTOR ASSEMBLY (Motor I.D. tag reads "DT 4603185 N") :
2 | 01-214501 SEAL KIT, MOTOR
in kit identifiegwl?y asterisk (*)

b

SR

L0

S5

Pt

'

S

AP, HUB END

{
”.
j

RING. SEAL
BEARING, THRUST
RUST

i

' G i Y sidiibe mm%f*
24 CARRIER, SHA
25 BEARING, ROLLER 1

MANIFOLD
BOOT, MANIFOLD

"O"-RING
RING, BACKUP

TITLE WHEEL MOTOR ASSEMBLY (FRONT)
PLATE ))3.101| SIMON AERIALS INC.  wvovovm |no. 01-214500




16,
17,

19 thru 24

40 41
27 29
28 28 28 36 |35
JTI777772 7777 /LM\‘J‘T'J‘TM

LLLLLLLL L O

AN N W N WY

M|

N

N

1
\\\\\\\\\\XL\ N :Mﬂ@
=R N
jm’m\:—{i—\;\n:\ ‘_K 2 ’;FE';' | \\\
P 77/ LN Y
N2 NN
/ 38
32
* 0,0 % g5, ¥
34

TITLE WHEEL MOTOR ASSEMBLY (FRONT)

SIMON AERIALS INC.

REV. 03 NOV.,, 1893

P 01-214500

P TED03.101




PARTS LIST

ITEM

PART NO

SEE

SECTION DESCRIPTION

28

TITLE

01-217000

20541

MOTOR ASSEMBLY (Motor identification tag reads
"RE 14080500")

e
_

SRR

S8

IT

!\ﬁ A

R

}\&"“ R

SEAL, BACKUP
BACKUP
AB T

SHIM

BEARI

des ball checks)
S o .-v- m

e s
SRR s \\Q‘\-':-i‘q‘&
2 ‘»\.\ a

ant,
S R
S SR
SRR i R

T

PLATE
NO.

D03.102

SIMON AERIALS INC. PART 01-217000

NEW 09 FEB., 1993

W

’




13

TITLE

WHEEL MOTOR ASSEMBLY (REAR)

SIMON AERIALS INC.  rewesres. 0

PAT 01-217000

PLATE
NO.

D03.102




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION Qary.
1 01-227800 ‘ MOTOR ASSEMBLY (Motor I.D. tag reads "DT 460318-0-T")[ -
2 | 01-214501 SEAL KIT, MOTOR 1
3 HOUSING 1

et

SPACER
RING, RETAINING
HUB, WHEEL (includes studs

C

“CAP SCREW, HEX HEAD
COLLAR, SPLINED
SHAFT

BEARING, THRUST

WASHER, THRUST
SEAL, SHAFT

BEARING, ROLLER
LINK, DRIVE
PLATE, BALANCE

i

BOOT, MANIFOLD
RING
SEAL, COMMUTATOR

g
o

RING, BACKUP
PIN

TITLE | WHEEL OTORASSEMBLY (FRONT)
PLATE 03.105| SIMON AERIALS INC.  wcwrum s [no.01-227800




THE ILLUSTRATION FOR
THIS MOTOR IS NOT
AVAILABLE AT THIS TIME.

TITLE WHEEL MOTOR ASSEMBLY (FRONT)

SIMON AER'ALS INC- NEW 17 MAR., 1994

PAT01-227800

PLATE
NO.

D03.105




PARTS LIST

o
13
14

Bt

0
01-210205
01-210203

~.‘.§:§? o

204

(
COVER, END

CAP SCREW,

DI
s

SWING MOTOR, TRAILBLAZER

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 HOUSING, MOTOR (2 hole mounting) 1
2 | 01-205407 BEARING, THRUST 1
3 | 01-210201 T, MOTOR 1

PLATE
NO.

D06.101

SIMON AERIALS INC.  cvasocc, o




TITLE SWING MOTOR, TRAILBLAZER

SIMON AERIALS INC.

NEW 28 DEC., 1992

PART
NO.

01-210200

PLATE
NO.

D06.101




PARTS LIST

TITLE

PIN

RING, RETAINING
DOWEL

2

RELIEF VALVE ASSEMBLY
NUT, ACORN

W.?f?

SRS

IR
SPRING
GUIDE, SPRING

BALL

A

o

EMERGENCY PUM

s

S
.

SEE
PART NO SECTION DESCRIPTION QTy.
01-027204 MOTOR, ELECTRIC PUMP 1
01-027203 RELAY, SOLENOID. 1
0 1

__
o

PLATE
NO.

D07.04

SIMON AERIALS INC. oo s

rerT 01-027200




1=

h

N 13
A=

rzrd

%

Son/2
€l
ART #A12.03001S8
9
%17
TTLE EMERGENCY PUMP
PART

SIMON AERIALS INC.  cevosoor.

NO.

01-027200

o D07.04




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qry.
1 PUMP ASSEMBLY, HYDRAULIC 1
Note: These are "Type 2" pumps, with unitized control valve design.
01-206900 HPR 40 (marked "*ROPV 312 XXXXXX*" and "24 71 R11531")
01-019500 HPR 50 (marked "*ROPV 322 XXXXXX*" and "24 72 R11531")
01-018700 HPR 65 (marked "*ROPV 332 XXXXXX*" and "24 73 R11531")
2 HOUSING ASSEMBLY, PUMP 1
3 HOUSING, PUMP 1
4 { 01-019519 VALVE, INLET 8
51 01-019518 SEAT, DISCHARGE VALVE 8
6 | 01-018707 SEAL KIT (components indicated by asterisks, page 1 and 2) 1
7 | 01-002605 * SEAL, OIL 1
8 * SHIELD (plastic) 8
9] 01-019512 * "0"-RING 8
10 | 01-018704 * "0"-RING, CENTER HUB 1
11 | 01-018705 * RING, SEALING 1
12 VALVE, DISCHARGE 8
13 | 01-019517 GUIDE, VALVE 1
14 | 01-018715 DISC, DISCHARGE VALVE 1
15 | 01-019516 SPRING 1
16 | 01-019515 * "0"-RING 1
17 PLUG, DISCHARGE VALVE 1
18 | 01-019503 RING, SNAP 1
19 | 01-019514 PISTON 8
20 | 01-019513 SPRING, PISTON 8
21 | 01-019520 PIN, COOLING 8
22 PLUG, PISTON 8
23 SHAFT, PUMP 1
for Model HPR 40
01-019506 for Model HPR 50
01-018708 for Model HPR 65
24 | 01-019504 CUP, PUMP SHAFT BEARING 2
25 | 01-019505 CONE AND ROLLER, PUMP SHAFT BEARING 2
26 | 01-018710 SPACER 2
27 | 01-019510 WASHER, THRUST 2
28 | 01-019508 RACE, BEARING 1
29 [ 01-019507 ROLLER, NEEDLE 50
30 | 01-019521 SPACER, NEEDLE ROLLER 3
31 | 01-019509 SHIM (0.15 mm) AR.
SHIM (0.25 mm) AR.
TITLE Simon Aerials Inc.
HYDRAUL|C PUMP ASSEMBLY 10600 West Brown Deer Road

Mllwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

SECTION PLATE NO. PAGE REV. DATED PART -362-
D08/ 13 ™01 ™ A P5ecr. 100 el .




Simon Aerials Inc.

10600 West Brown Deer Road
Miiwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280
Fax 414-355-3172

TITLE

HYDRAULIC PUMP ASSEMBLY

PART
NO.

REV.
Al

DATED
08 OCT., 1996

SECTION D08| PLATE NO.-I 3 | PAGE 01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION Qary.
6 | 01-018707 SEAL KIT (components indicated by asterisks, page 1 and 2) 1
32| 01-018711 * PACKING, INLET HOUSING TO PUMP HOUSING 1
33 * PACKING, HIGH PRESSURE PASSAGE 1
34 * PACKING, BOLT PASSAGE 4
35 HOUSING, PUMP INLET 1
36 | 01-019502 VALVE ASSEMBLY, CONTROL 1
37 HOUSING, PRESSURE COMPENSATOR 1
38 VALVE, PRESSURE COMPENSATOR CONTROL 1
39 * "0"-RING 1
40 PLUG, PRESSURE COMPENSATOR 1
41 GUIDE, SPRING 1
42 SPRING, PRESSURE COMPENSATOR 1
43 * WASHER 1
44 PLUG, ADJUSTING 1
45 SCREW ASSEMBLY, PUMP PRESSURE ADJUSTING 1
46 * "0"-RING 1
47 SPRING, CRANKCASE RELIEF VALVE 1
48 VALVE, EXTERNAL CONTROL 1
49 PLUG, DESTROKE 1
50 | * "0"-RING 1
51 * "0"-RING 1
52 * PLUG 1
53 * PACKING, PRESSURE 3
54 * SHIM, PRESSURE COMPENSATOR HOUSING AR.
55 CAP SCREW, HEX HEAD 3
TITLE Simon Aerials Inc.

HYDRAULIC PUMP ASSEMBLY (UNITIZED CONTROL VALVE) 10600 st Broun oot Roud

Parts Phone 1-800-47-SIMON

SECTION PLATE NO. PAGE REV. DATED PART -362-
D08.| .I 3 I 02 A l 08 OCT., 1996 [NO. ﬁ:xbgl(xg;hsl[‘;%;zm 3020280




49,
% 50,
% 51,
* 52

48

Simon Aerlals Inc.

10600 West Brown Deer Road
Milwaukes Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON

24 Hr (Machine) 414-362-8280
Fax 414-355-3172

"™ HYDRAULIC PUMP ASSEMBLY (UNITIZED CONTROL VALVE)
EA(\)IIQT REV. p | ODQT(S(?T., 06 SECTIOND08.|PLATE NO.-I 3 IPAGE02




PARTS LIST
SEE

ITEM PART NO SECTION DESCRIPTION ary.

The following items are not included with the Hydraulic Pump:

Suction Fittings:

56 | 06-214400 FLANGE, SUCTION FITTING (2" SAE flange) (32 CFHC)
(includes two haives and mounting hardware) 1
57 FITTING, SUCTION 1
06-216100 90°, 2" stem to 2" hose (32 C4-32 FL90)
06-196900 90°, 2" SAE flange to 2" hose (23867-32-32 FC)
(Obsolete. Use 06-216100 and 06-214400.)
06-214300 90°, 2" stem to 1-1/2" hose (24-32 FL90)
06-195700 90°, 2" SAE flange to 1-1/2" hose (23867-24-32 FC)
(Obsolete. Use 06-214300 and 06-214400.)
06-216200 45°, 2" stem to 1-1/2" hose (24-32 FL45)
06-195600 45°, 2" SAE flange to 1-1/2" hose (23868-24-32 FC)

(Obsolete. Use 06-216200 and 06-214400.)

Pressure Fittings:

58 | 06-213800 FLANGE KIT, PRESSURE FITTING (16 CFHS-87989)
(includes two halves and mounting hardware) 1
59 ADAPTER, STEM 1
06-213900 (16 FLSK-12MJ90)
06-215700 (16 FL5K-16MJ90)
60 | 06-202100 FITTING, COMPANION FLANGE (L1-16-16S-30)
(Obsolete. Use 06-213800 and 06-213900.)
06-195800 FITTING KIT, FLANGE (SAE #16, 4 bolf) (5151 HK-16) (Obsolete.)
61 | 06-215800 45° ELBOW, "0"-RING TO 37° (10 V50X-S) 1
TITLE Simon Aerials Inc.
HYDRAULIC PUMP ASSEMBLY 10600 West Brown Deer Road
SECTON [y ()8 [pLare 13 [ pace 03] A [DATED PART B o (Mochioey 474 382.8280
' 08 OCT., 1996 |NO. Fax 414-355-3172




Simon Aerlals Inc.

10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA
Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

TITLE

HYDRAULIC PUMP ASSEMBLY

PART
NO.

REV. A |

DATED
08 OCT., 1996

SECTION D08| PLATE NO.-l 3 | PAGE 03




PARTS LIST

SEE
ITEM |  PART NO SECTION DESCRIPTION Qry.
1 PUMP ASSEMBLY, HYDRAULIC 1
01-236900 50 c.c./ rev. output (Nameplate is marked "PAVC 65 X 3224")
01-237800 65 c.c./ rev. output (Nameplate is marked "PAVC 65 X 3232")
01-239800 65 c.c./ rev. output , 3500 psi capacity
(Nameplate is marked "PAVC 65 X 3266")
i HYDRAULIC PUMP ASSEMBLY G 10500 s o o s

Milwaukee Wisconsin 53224 USA
\ Parts Phone 1-800-47-SIMON
2

SECTION PLATE NO. [ PacE REV. | DATED PART .
D085 ™01/ - *uiw oo D B

7.




Art # D08.15001E

Simon Aerials Inc. TITLE

/ 10600 West Brown Deer Road HYDRAULIC PUMP ASSEMBLY

\ Milwaukee Wisconsin 53224 USA

Parts Phone 1-800-47-SIMON

\ 54 it (Machine) 414.362-8280 | PART REV._ | pATED SECTION DO8 [ PLATE NO. 15 | PAcE 01
Fox 414-355-3172 NO. 24 JAN., 1996 .

/.




PARTS LIST ;
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTY.
‘ 04-035000 - Cylinder can be identified by the numbers "424002B" and
"04035000SH" stamped on a plate on the cylinder case, !
qu%site the tube.

o1 can Be Id8RTTIBBY 18 HUmBaTS Wuovh7a" A .
1 CASE WELDMENT, CYLINDER (for Cylinder 04-035000) 1
_CASE WELDMENT, CYLINDER (for Cylinder 04:038700) |1,

VEE DIy . NDE %?‘\.3“ \ %%f:ﬁ*%i& -

1

R R EON
GLAND,

HEAD

4 i
5 | 04-032902 NUT, LOCK | 1 |
6| 04035002 | | BUSHING 4
AR ; %ﬁ;é oy %,} 3 .:. e o % R 20 ;

R ; 2 2 3 e ;@\ o m~ 25 !
10 RING, ROD WEAR 3

11 "O"-RING 1 |
12 | | RING.BACKUP o |

: g R ..zﬁ NAINER i 2 £ o
16 "O"-RING 1
17 WASHER, BACKUP 1
‘g&gﬂ'

TITLE . LIFT CYLINDER, 44-3/4" (1.14 M) STROKE
PLATE 109,101 | SIMON AERIALS INC. v oo |no. . 04-035000




I,

11,12

‘\\\_‘}‘2\‘4\:“35“55\)\\ 74,

View of Base End
of Cylinder

| Tmee LIFT CYLINDER, 44-3/4" (1.14 M) STROKE

SIMON AERIALS INC.

REV. 15 OCT,, 1993

PART
NO.

04-035000 |ne = D09.101




PARTS LIST
SEE

ITEM PART NO SECTION DESCRIPTION ary.

Cylinder can be identified by Part Number “04032600SH"
on nameplate located on valve block.

1 CASE, CYLINDER 1
2 | 04-032605 ROD, CYLINDER 1
3 | 04-032603 PISTON 1
4 | 04-032604 GLAND, HEAD 1
5 | 04-032602 NUT, LOCK 1
6 | 04-032406 BUSHING 4
7 | 04-032601 SEAL KIT 1
8 WIPER, ROD 1
9 SEAL, ROD 1
10 "0"-RING 1
11 RING, BACKUP 1
12 RING, PISTON WEAR 1
13 "0"-RING 1
14 SEAL, PISTON 1
15 "0"-RING 1
16 WASHER, BACKUP 1
17 | 04-028202 CARTRIDGE, HOLDING VALVE 2
18 | 04-028204 SEAL KIT, HOLDING VALVE 1

Simon Aerlals Inc.
10600 West Brown Deer Road
Milwaukee Wisconsin 53224 USA

TITLE

MASTER LEVEL CYLINDER, 10" (.25 M) STROKE

Parts Phone 1-800-47-SIMON
24 Hr (Machine) 414-362-8280
Fax 414-355-3172

WA

seoon )] 0IPEN 10117 07 [ - P2, 1eoar 04-032 600




e

~—-—

:

e st
Val AN
/ \
{@)
\ i
\, /
\\ ’/

¢
1 !
/ st)rré%n ﬁ/rlulsalnc. Dear Rood TITLE 0" 25 M STROKE
< 5,‘",",":(;)’#:%%%2,2’2}%%”3‘ MASTER LEVEL CYLINDER, 10" (. )
ans PRone |-o0 28 PAR REV. DATED SECTION PLATE NO. PAGE
X ?:x%(y-gcs'g?;%;;4'362-8280 NO-T 04'032 600 = |03 DEC., 1992 D] Ol 1 01 I 01




PARTS LIST

SEE
ITEM PART NO  |SECTION DESCRIPTION QTY.
1| 01-014006 BLOCK ASSEMBLY, FILTER | 1
2 | HOUSING, FILTER 1
3 _FILTER HOUSING _ 1

&*s.\ﬁa\xm
01-01

_ Note: not suitable for u

S

AIAMMMARLAMANS,
REBL

?cron, paper)
(Standard element, supplied with filter assembly)

se with water glycol flu
e AR

e Opt
Note: e with wa flu
VALVE ASSEMBLY, NON-BYPASS
REFILTER

A N

HIGH PRESSURE FILTER

id
e

FTE D11.03

SIMON AERIALS INC. o | 01-014000




[ e
Ry 7
X ) i
TR %8
e G
ARG
o &
i
%
o
".
£
% 2
2 5
3 e
- .
e i
3 o
5 $
- .
e
4 4
% 2
- .:.

L

\

1 8

L

TITLE HIGH PRESSURE FILTER

PART  01-014000

NO.

SIMON AERIALS INC.

REV. 06/25/91

PLATE
NO.

D11.03




PARTS LIST

o
E
=z
®)
-
o
1
O
]
Ll
Bl O
-
3
EE
O >
= (7 [C
w==
D E
B> =
<83
Omm
o
W
“ 5
n
O
Z
[
[
<
o

ITEM

SIGHT GAUGE, 14"

D12.05 |SIMON AERIALS INC.

TITLE

PART
NO.

10-033800

REV. 05/02/91

PLATE
NO.




2 7 1 6

_4./7 / \_l.
'[ ///////////////////////////[m Iﬂ_/
l v! ! J
1]y
5 4

pd

Ll

an—

-

TITLE o SIGHT GAUGE, 14"
SIMON AERIALS INC. v asnt | el 10-033800 |Ro - D12.05




PARTS LIST

SEE
ITEM| PARTNO [SECTION DESCRIPTION QTY.
1 BODY, VALVE 1
2 | 01-031707 SPOOL, VALVE 1
3 | 01-031704 SEAT, SPRING (Hat washer 2

7 | 01-031721 PLUNGER B 2
8 | 01-031722 GUIDE, ACTUATOR PIN 2
9 | 01-031706 | PIN. ACTUATOR ) 2

()

13 | 01-031715 SPRING S . 2
14 | 01-031716 SLEEVE, FLUX (Outer) o
15 | 01-031701 COIL (12 Volt DC 2

01-031724 | SCREW, FILLISTER
19 NAMEPLATE 1
20 | 01-031712 SEAL KIT 1

53 | 01-031709 O-RING B B Y
o4 | 01-031702 RING, QUAD (3/4" 0.D.) 1
25 | 01-031711 O-RING 2

e

TMLE  4.WAY, 3 POSITION SOLENOID VALVE, CLOSED CENTER SPOOL
PLATE 113.01 [SIMON AERIALS INC. oo |0, 01-031700




1

___________

=1

|

o\ i
4 |-_| 1 \
- \ \ 18
15 16
3

Art # D13.01003E

AL DR

A ¥ D13.01002E

TITLE  4-WAY, 3 POSITION SOLENOID VALVE, CLOSED CENTER SPOOL

SIMON AERIALS INC.

REV. 20 SEP., 1995

PART
NO.

01-031700 |ha™ D13.01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 BODY, VALVE 1
2 | 01-031801 SPOOL, VALVE 1
SEAT, SPRING (Hat washer) 2

3 | 01-031704

01-031721 PLUNGER
01-031722 GUIDE, ACTUATOR PIN
01-031706 PIN, ACTUATOR

: i

01-031715 SPRING
01-031716 SLEEVE, FLUX (Outer)
01-031701 COIL (12 Volt DC)

! B

U

01-031724 SCRW, FILLISTER HEAD
NAMEPLATE

01-031712 SEAL KIT

, -

B

01-031709 | O-RING
01-031702 RING, QUAD (3/4" 0.D.)
01-031711

TITLE WAY, 3 POSITION SOLENOID VALVE, OPEN CENTER (MOTORING) SPOOL
PLATE 13.02 |SIMON AERIALS INC. e o, 01-031800




17
18

Art # D13.02003E

14 13 12

A EDUR

#D13.02002€

TITLE _WAY, 3 POSITION SOLENOID VALVE, OPEN CENTER (MOTORING) SPOOL
SIMON AERIALS INC.  wzser | m 01-031800 |Ro. = D13.02




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION
1 BODY, VALVE
2 SPOOL, VALVE
SPRIN

Losns

01-031706
01-031705 g
a1 .

&

Z"\-;‘.‘;ix-‘

01-031716 SLEEVE, FLUX (Outer) 1
14 01-031701 COIL (12 Volt DC) 1
01-031 COIL Volt DC 1

PLAT 1
SCREW, FILLISTER HEAD (#10-24 x 5/8") 4
NAMEPLATE 1

TITLE 4-WAY, 2 POSITION SOLENOID VALVE

PLATE D13.05 | SIMON AERIALS INC. v | o 01-061900




Art # D13.05001E

s

2

TITLE 4-WAY, 2 POSITION SOLENOID VALVE

SIMON AERIALS INC.

NEW 06/24/91

PART
NO.

01-061900

"TE D13.05




PARTS LIST

e oo

SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
VALVE ASSEMBLY, PLATFORM ROTATE AND LEVEL 1
352 4590 for MP Series except MP 110
C}SE 35?0 ) for RP "Reach Plus" except RP 12
. 2 S R £

g

for Trailblazer 60

L my%ﬁLVE, PLATFORM ROTATE AND LEVEL
~ i AR G 5 A »

2 | “SPOOL AND BODY ASSEMBLY
3 | 01-207103 SPRING CENTER KIT 2
4| CAP, END |1

8 SPA»ACE\R%:\ SR A R = i & 2 # : 1
9 BOLT, SHOULDER 1
10 BUSHING KIT, POWER BEYOND 1

i . bt bt bt B i i :
14 O"-RING 1
15 | 01-207102 HANDLE KIT (Straight handle) AR.
16 | 01-207105 HANDLE I

) '
20 | 2180880 ’ PIN, PIVOT (For earlier style platform leveling lever.
Replaces "C"-hook in handle kit above.) 1
21 | 2180900 SPACER, VALVE PIVOT PIN R )

23 | 01-207108 HANDLE o 1T
24 | 01-098403 PIN, CLEVIS 1

25 | 01-207104 "C"-HOOK

TITLE  PLATFORM LEVEL AND ROTATE VALVE ASSEMBLY (PLATE 1 OF 2)

ZlaATE D14.04 {SIMON AERIALS INC. REV. 20 NOV., 1995 :IQRT




2

With Vertical Platform Leveling Lever
(Earlier style)

Some earlier MP versinnsJ|

o 29 40

‘\/”/ 32

13 / \\ \@@f{
&= @) SN

I 12 / /\28

11 / 33

10 34

|mme  pPLATFORM LEVEL AND ROTATE VALVE ASSEMBLY (PLATE 1 OF 2)

SIMON AERIALS INC.  coconov. v | i "ATE D14.04




PARTS LIST

SEE

ITEM| PARTNO [SECTION DESCRIPTION QrTy.
The following items are not part of Valve assembly
218 1260 or 230 0610:

; [} @ Yy m.
30 . SPRING
31 PLUG, HEX HEAD
32 | | | ~"O"-RING

800 0 ) )
34 | 06-090300 REDUCER/ EXPANDER (6-4 F50G5-S)
(required with connector 219 0800, ltem 33 above) 4
35 | 06-054500 RUN TEE, 37° FEMALE SWIVEL NUT (6 EQX-S)
18

i

AR

'39 | 06-039800 CONNECTOR, STRAIGHT THREAD (6 F50X-S) 3
40 | 01-018900 VALVE, FLOW CONTROL (#6 SAE ports) 1
PSI) 1

41 | 01-020800 | VALVE, POPPET CHECK (3

R

assembly in most applications:

e

43 | 07-003009 | 'CAP SCREW, HEX HEAD (1/4"-20 x 2", Grade 5) 2

e

TITLE  PLATFORM LEVEL AND ROTATE VALVE ASSEMBLY (PLATE 2 OF 2)
PLATE D14.04 [SIMON AERIALS INC.  wooonov.os | no, |




o /;r Spring Center Kit
T TTTTTTTTTTTTTTTT T

With Vertical Platform Leveling Lever
(Earlier style)

Some earlier MP versions

________________________

Art # D14.04003E

|
|
1
|
|
|
|
I
|
|
|
|
|
|
[
|
I
|
|
|
!
|
|
|
|
|
J

TITLE  PLATFORM LEVEL AND ROTATE VALVE ASSEMBLY (PLATE 2 OF 2)

SIMON AERIALS INC.  ccoconov. i | o "ATED14.04




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION QTY.
VALVE ASSEMBLY, DRIVE CONTROL (First type shown) 1
01-072400 First type (Not for use with Water Glycol hydraulic fluid)
01-201 40 First type (Can be used with Water Glycol hydraulic fluid)

1 1) L 3 i nree d

1 | VALVE, FLOW CONTROL (1 tooth) 1
--- For "first type" assembly (Valve is not available separately)

_For "sggonwd type" assemgly

e R sgsrees

5| 01-000902 "O"-RING (12 mm) 1
6 | 01-000904 RING, BACKUP (12 mm) 1
7 | 01-000903 ~ "O"-RING (10 mm) - o 1

07-050014 ~ | NUT, LOCK (1/4"-20, Grade 5) | 1

231 5520 CAP, VALVE BODY 1
07-008354 | CAP SCREW, HEX SOCKET HEAD

y— - ’ — _—

2323270 |shown | used with "second type" valve
15 07-023059 SET SCREW, SOCKET HEAD (3/8"-16 x 3/8", Grade 5)
| (used with "second type" valve) 1

19 | BUSHING, FLANGED | | |2
20 SHAFT, CAM 1

e

; ! . . A-’ . S El i §vx« G s AR 2
23 | 07-008352 CAP SCREW, HEX SOCKET HEAD (#10-24 x 3/4", Grade 8)] 2

24 | 07-003028 CAP SCREW, HEX HEAD (5/16"-18 x 1-3/4", Grade 5) 2

25 | 07-062015 WASHER, FLAT (5/16") | 2

TITLE DRIVE/ STEER CONTROL VALVE ASSEMBLY (PLATE 1 OF 2)

EBATE D18.02 | SIMON AERIALS INC. REV. 16 JAN., 1996 :?JRT




Earlier Style Handle
Assembly

Components for Second Type
Flow Control Valve

27, 28~ 32
27, 28 \“}@\

R 24
° A 18
21 P
20\ \@%
% 23
26—
25
TITLE DRIVE/ STEER CONTROL VALVE ASSEMBLY (PLATE 1 OF 2)

SIMON AERIALS INC. v | g "TED18.02




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
27 | 03-065000 MICRO SWITCH (includes roller lever actuator) 3
28 | 083-026500 ACTUATOR, BOLT ON (Rolier lever) 1
29 | 07-013383 MACHINE SCREW, ROUND HEAD (#4-40 x 3/4", Grade 2) 2

——

35 | 2112760 | SHAFT, HANDLE (for earlier style handle) 1
36 | 07-040016 NUT, HEX (3/8"-16, Grade 5) 1
37 | 3530010 | E01.14 | HANDLE ASSEMBLY, DRIVE CONTROL (Later style)

s

TITLE DRIVE/ STEER CONTROL VALVE ASSEMBLY (PLATE 2 OF 2)

PART

:laATE D1802 SIMON AERIALS INC- REV. 16 JAN., 1996 | NO.




Earlier Style Handle
Assembly

=

(e

2

-

N

/7714937

18,9200

Components for Second Type
Flow Control Valve

27,28~ 32
27,28 ~ 358\ 30
= 31 22
36 16
| O

1 @23
\_~%
-

24
32 N
31 27, 28 %) 7
21\/ /4-\ ; \v/"
NS
M@@’ 0 24
18
|
21 o —
20 f@ P
\ 5
23
26 5
25
TITLE DRIVE/ STEER CONTROL VALVE ASSEMBLY (PLATE 2 OF 2)
SIMON AERIALS INC.  .coomurm | o PATED18.02




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTY.
3530760 DRIVE CONTROL VALVE ASSEMBLY (Type 1) (shown) 1
3535640 DRIVE CONTROL VALVE ASSEMBLY (Type 2) 1

2121810
2323270
07-023059

Gipcis o
21217
2121800
2121740

’__ @ R0,
07-003028
07-062015

07-050015

07-065003
07-062003

3530010
07-040016
T D)

EO1.14

ARM, ROCKER (for "Type 2" Valve)
SET SCREW, SOCKET HEAD (3/8"-16 x 3/8", Grade SQ

£8

BRACKET, VALVE (left) (double switch side)
BUSHING, FLANGED

'SHAFT, CAM

ey

"CAP SCREW, HEX HEAD (5/16"-18 x 1-3/4", Grade 5)
WASHER, FLAT (5/16")

NUT, STOP (5/16"-18, Grade 5)

G % fi: s

Bt

MACHINE SCREW, ROUND HE
WASHER, HELICAL LOCK (#4)

ot

WASHER, FLAT (#4)

HANDLE ASSEMBLY, DRIVE CONTROL
NUT, HEX (3/8"-16, Grade 5)
5% : A : - ).» VSW&’?&@

DRIVE CONTROL VALVE ASSEMBLY

-1/8". Grade 2

FLATE D18.101

SIMON AERIALS INC.

PART

REV. 21 MAR., 1994 | NO.




15, 16, 18,
19, 20

Art # D18.02004S

15,16, 17,
19, 20
TITLE DRIVE CONTROL VALVE ASSEMBLY
SIMON AERIALS INC. e oo | o PLATE D18.101




PARTS LIST

Y

SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
CYLINDER, BOOM TELESCOPE
04-035100 Type 1. Cylinder can be identified by the Part Number
"04035100SH" stamped on the cylinder case, on the side

SN 53

%

A G B

opposite the tube.

B

5 | GLAND, HEAD | o 11
6 NUT, LOCK 1
SEAL KIT (for

10 "O"-RING 1
11 RING, BACKUP 1
12 RING, PISTON WEAR R -

16 WASHER, BACKUP 1
17 | 04-035102 VALVE, COUNTERBALANCE (Retract)

(pre-set at 3,900 psi 1[274.2 kg/ c

[268.9 bar

TITLE TELESCOPE CYLINDER, 164" (4.17 M) STROKE

ro. - D19.101[SIMON AERIALS INC. v vres s |mor




15,16

17

e e e et e
I 1

18

TELESCOPE CYLINDER, 164" (4.17 M) STROKE

TITLE

D19.101

PLATE
NO

PART
NO

REV. 17 FEB., 1996

SIMON AERIALS INC.




PARTS LIST
SEE 1
ITEM| PARTNO |SECTION DESCRIPTION Qry. ‘
Cylinder can be identified by Part Number "04032700SH" e
on nameplate located on valve block.

NUT, LOCK 1 |
%U S‘!-;'WLN».G ot

Rt

10 1 d
11 RING, BACKUP 1 1
L — ok RING, PISTON - . 1 a

e

E 2t 3 SRS SRR 3 £ %
16 ASHER, BACKU 1 |
17 VALVE, COUNTERBALANCE
Type 1 (Valve is stamped 'CB CG-LJN') . 2

S & "{ ;2 m

2 b ancaiy ! .
eable, but must be replaced in pairs. When
will be

B
ol RS 2 & & 2

interchang
ordering a replacement valve, (2) of "Type 2’
supplied unless otherwise specified.

=

T'TLE o SLAVE LEVEL CYLINDER, 10" (.25 M) STROKE L
PLATE 750.101 [SIMON AERIALS INC.  wvocr. | o, 04-032700




/
/
1
\
N\,
N

N\,
\
} )
J
<. -

~. N\

5\
=

]l 6 11
ﬂ e
2 4 8
L 9
| = —
‘ ‘ 10, 11
N
N
\
17\ \
===l \
= ol ||
17 17 N 3
N
y
= 13, 14
\
15,16/1”(}/ 12
| \5
----- /©
;‘::::::;J'-- ----- ppeiyipin 6 ™
TITLE SLAVE LEVEL CYLINDER, 10" (.25 M) STROKE
SIMON AERIALS INC.  wvsocrom | ner 04-032700 |fa - D20.101




PARTS LIST
SEE
JIITEM PART NO SECTION DESCRIPTION QTY.
1 02-037800 ACTUATOR ASSEMBLY, ROTARY 1
2 HOUSING, ROTARY ACTUATOR (includes arms) 1
3 CAP, END 1

WASHER, THRUST
BEARING, SHAFT
BEARING, CAP

SET SCREW

02-037801 SEAL KIT
Note: Items in kit identified by ast%risk *

PACKING, ROD
PACKING, PISTON
PACKING, BEARING

TITLE | PLATFORM ROTARY ACTUATOR
PLATE )54.101| SIMON AERIALS INC. v [0 02-037800




Art # D24.10102E

Art # D24,101HE

TITLE PLATFORM ROTARY ACTUATOR

SIMON AERIALS INC.  rcosounre |eT 02-037800 |(Ra=D24.101




PARTS LIST

SEE

ITEM| PARTNO |SECTION DESCRIPTION Qry.
1 03-492700 -HANDLE ASSEMBLY, DRIVE CONTROL (with boot)
(Must be modifiedfor this application. Discard shaft that

o

(Red, insulated, for #18-#22 AWG) | 2
(Blue, insulated, for #14-#16 AWG) 1

COUPLING, MALE

(3/6™16, Grade
7 | 2112770 RING, BOOT RETAINING

07-029365 SCREW, TEK (#12-14 x 17

SRRBR0E

TITLE DRIVE CONTROL HANDLE ASSEMBLY

PLATE F04 14 [SIMON AERIALS INC.  wvirsm|ng 3530010

NO.




Art # EO1.10101E

TITLE ' DRIVE CONTROL HANDLE ASSEMBLY
SIMON AERIALS INC.  vursce | o 3530010  |%o.~ EO01.14




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION QTy.
1 353 5050 PLATFORM WORK LIGHT PACKAGE (Flood lamps) 1
2 | 03-037900 LAMP, TRUCK (12 Volt DC) (incl. #4411 flood lamp bulb)| 2
3 | 03-037902 LAMP, FLOOD (Sealed beam replacement bulb only)

#4

L

R

6 | 03-064800 GROMMET (Plastic) o 2
7 | 03-087500 WIRE, ELECTRICAL (#16 AWG, Blue, stranded)
(Bulk item, order as needed. 8 Ft [2.4 M] needed here) | A.R.

10 | 03-408800 | TUBING, HEAT SHRINK (Black, 1/4")
(Bulk item, order as needed. 4 Ft[1.2 M] needed here) | A.R.
03-064000

15 | 03-037900 | | LAMP, TRUCK (12 Volt DC) (includes #4416 spot lamp bulb)| 2

16 No Part # LAMP, SPOT (Sealed beam replacement spot bulb only)

(#4_}4_16, 12 Volt DC) (See It_em 17 fqr.hglggg\g‘”gglb)w ’ ”1

18 | 3535010 | | LIGHT PACKAGE (includes lamps for platform control panel,
ground control panel, and engine compartment) 1
19 | 03-038800 LAMP, CONTROL PANEL (hooded)

()

= : Eé@ v i . % /
WIRE, ELECTRICAL (#16 AWG, Blue, stranded)
(Bulk item, order as needed. 6 Ft[1.8 M] needed here) | A.R.
24 | 03-092200 COUPLING, INSULATED.

B

53 | 03-087500

e

CONNECTOR, BUTT (Blue, #14-16 AWG)

03-099000 2
07-090100 MACHINE SCREW, ROUND HEAD (#10-32 x 3/4") 6
07-062009 WASH 6

ER, FLAT (#8)
U

coansgsoe

0

TITLE OPTIONAL LIGHT PACKAGES (PLATE 1 OF 3)

PLATE £05.01 [ SIMON AERIALS INC.  sevcon s | RO




1 thru 14;
15, 16, 17

43, 44

NOTE: Views show typical
lamp installation. Actual
locations may vary per model

and application.

43, 44

,,,,,

u"/

Art # E05.01002E

30 thru 36
19, 20
TITLE OPTIONAL LIGHT PACKAGES (PLATE 1 OF 3)
SIMON AERIALS INC. oo No. | T E05.01




PARTS LIST
SEE
ITEM| PARTNO [SECTION DESCRIPTION Qry.
30 | 3535030 ROTARY BEACON PACKAGE (Amber) 1
31 03-030600 BEACON, ROTARY (Amber, 12 Volt DC) 1
32 03-030601 | LENS, ROTARY BEACON (Amber replacement lens) 1

‘ W

5 § £ i # g
(Bulk item, order as needed. 3 Ft[.91 M] needed here) |A.R.
36 03-092200 COUPLING, INSULATED
(Male, Blue nylon, #14-16 AWG) L1

105 ! oy \ !

39 . BRACKET, ROTARY BEACON MOUNTING
(to underside of platform) 1

(#H 7609, 12 Volt DC, Halogen) (Also see ltem 57) 1
43 | 03-031200 TAIL LAMP 2
44 No Part # BULB, TAIL LAMP (#1157, 12 Volt DC) 1
: 03-020400 : : - P

(3-0 OCKE {Double pole sna '
47 | 03-050100 "RELAY, PLUG IN (12 Volt DC, double pole) 1
48 | 03-085200 CABLE, ELECTRICAL (Type SJO, 2 cond., #16 AWG)
(Bulk item, order as needed. 20 Ft [6.1 M] needed here)| A.R.
’ (Male, Blue nylon, #14-16 AWG) 12
51 | 03-092300 COUPLING, INSULATED
(Female, Blue nylon, #14-16 AWG) 12

B D (1/4°-20 % 3,

55 | 10-060600 | CLAMP, LOOP (3/8" | 28
56 03-497900 SEAL, PANEL (for headlamp toggle switch) 1
No Part #

TITLE OPTIONAL LIGHT PACKAGES (PLATE 2 OF 3)
;I(_)ATE EO5O1 SIMON AER'ALS |NC. REV. 23 MAR., 1995 :;gRT




1 thru 14;
15, 16, 17

NOTE: Views show typical
lamp installation. Actual
locations may vary per model
and application.

» R s @r\

39
H “id
7 -,;
/ /
s J
4 e
4 s
4 -
[
e

30 thru 36

43, 44

30 thru 36 30 thru 36

Art # E05.01002E

30 thru 36
19, 20

TITLE OPTIONAL LIGHT PACKAGES (PLATE 2 OF 3)

SIMON AERIALS INC.  ccomm | no PoTE E05.01




PARTS LIST

SEE
ITEM PART NO SECTION DESCRIPTION QTy.
58 03-046400 LAMP, STOP AND TURN SIGNAL
59 03-424401 BULB, LIGHT (12 Volt DC) 1

62 | 03-031300 LAMP, MARKER 1
63 | No Part # ~BULB, LIGHT (12 Volt DC) I

65 03-020500 SWITCH, TOGGLE (For optional lamps, as required)
(8 position, maintained contact, single pole, double throw) 1
03-032600 | SWITCH tional lamps, as required)

’
ansssssemassasaics s

)

TITLE OPTIONAL LIGHT PACKAGES (PLATE 3 OF 3)

:II(_)ATE E0501 SIMON AERIALS INC. REV. 23 MAR., 1995 :I(;RT




1 thru 14;
15, 16, 17

and application.

i i
39
/ 7
-
-
s
’ -

,,,,,,,,,,,,,,,,,,,,
,,,,,

30 thru 36

NOTE: Views show typical
lamp installation. Actual
locations may vary per model

o

Art # E05.01002E

30 thru 36
19, 20
TITLE OPTIONAL LIGHT PACKAGES (PLATE 3 OF 3)
SIMON AERIALS INC. . soue | oRT PLATE £05.01




PARTS LIST
. SEE
ITEM PART NO SECTION DESCRIPTION QTY.
1 03-473400 INTERCOM SYSTEM (IC-10) (includes Master Station at
platform, and Talkback Station at ground control panel) 1
2 Ref. STATION, INTERCOM MASTER , 1

0 et bt byl b Sl ot i
2179960 DOOR, INTERCOM MASTER STATION
10-069600 CLAMP, TUBE (1-1/4" O.D.)

10-121200 DECAL, INTERCOM CONTROL (at platform

1S
SCREW, BRACKET MOUNTING
WASHER, BRACKET MOUNTING
NUT, BRACKET MOUNTING

Rttt St Reainests

03-020300 | | SWITCH, PUSH BUTTON (Intercom ground operation)
10-119200 | DECAL, "PUSH TO TALK"

TITLE MOBILE INTERCOM SYSTEM (OPTION)

:IC_)ATE EOQO‘I SIMON AERIALS |NC. NEW 02 MAY., 1994 :(A)RT




PUSH TO TALK

RATELCO
o~ INTERCOM
\% SYSTEM

MASTER CONTROL

EEEEEEEEE

Art # E09.01001E

TITLE

MOBILE INTERCOM SYSTEM (OPTION)

SIMON AERIALS INC.

NEW 02 MAY., 1994

PART
NO.

PLATE

E09.01




PARTS LIST
SEE

ITEM| PARTNO |SECTION DESCRIPTION QTy.
1| 08-069000 SWING REDUCER ASSEMBLY

08-069003 |

e

g8,
08-068703
08-068704 RING, SNAP (Input bearing)

bt RE’I’&’!N E‘-NB\'-’ \Q Upru»IVBE-#‘MAR ImN g-%\ X
 SEAL oD i -

a\iﬁ}z\\m o £
SHIM [.015" (.381 mm) thick] o
SHIM [.030" (.762 mm) thick] )

4

.:.. 3 o é“:\ : N i ) R

08-068714 CAP SCREW, SOCKET HEAD (3/8"-16 x 1-1/4") 4
02-023502 GASKET, HYDRAULIC MOTOR [1/32" (.794 mm) thick] 1
PIN, DO 2

01-210200 | D06.101| MOTOR, HYDRAULIC [10 c.i. (164 c.c.)] 1
07-003087 X HEAD (1/2"-13 x 1-1/2"

B

SAEY .

&

TITLE SWING REDUCER ASSEMBLY, TRAILBLAZER

PLATE £02.101| SIMON AERIALS INC.  cwoum. s [no. 08-069000




Art # A26.040025

F02.101

PLATE
NO.

08-069000

PART

NEWO08JAN., 1993 | NO.

Section "A-A"

SWING REDUCER ASSEMBLY, TRAILBLAZER

/\
‘ =
N g I \ems \
oy l} ...... *— J...'_%. =
i
_i THRCAOIAE ml.l
SRR AV//V/UVAV/AV// K w.n_ -
< o "
N~ o N © <
T 0o o v

_— iz
SIMON AERIALS INC.

TITLE




PARTS LIST

SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
1 55-500600 | DECAL KIT, TRAILBLAZER 40 (includes items 2 through 25) 1
2 10-130600 | - DECAL, "DANGER" (Hazard listing, at Ground controls) 1
3 10-14510 ' ctl;nggon)ﬁ

N

s

& ~-':‘ \

. e Gt R e et \.\«:;\m'i 55 ;\‘@«»:: &‘3\%@\3 :
7 10-1443 GROUND ELECTRICAL CONTROLS
8 10-087400 DECAL, GROUND CONTROL VALVES
9 10-131 LATE, REMOTE CONTRO
5}::}5{% : R § \:'@-E‘?' @Yﬁ\ " a0
5 RS

i
T

12 | 10-145300

[18-1/4" (464 mm) wide]
"FORWARD" WITH

ARROW

“. < : 2 S i T coctifberectcl »%; é-:;:-‘ek'. Q\‘-:&-:«'c-c».\ﬁ : SEaidag SR 5
16 DECAL, PLATFORM ELECTRICAL BOX 1
10-145900 Area surrounding Emergency Stop button is red 1
10-222300 | . Area suryoundingzamergengy Stop button is yellow 1
s . & s -:.&.j-? 3 -s:s.::s- 5 x:v e it -.;v. ﬁ'
& g s ""}ﬁ-

S ; i R W ":;.% & LS thd i wi« R 3
20 CAL, "SIMON" NAME [White, 5™ 1
21 10-139200 DECAL, "TRAILBLAZER" NAME 2
22 | 10-13930¢ DECAL, MODEL "40" 2
» oo %%\ : : i s

i

OB “::g:. W}.(:&}»ﬁ).- .‘.\';:::QQ.\ R Rt -}.\\\vﬂA R R .»:w:v.ml RSN S OSNRRSR S0 X $ B 3
25 10-121600 DECAL, "MADE IN U.S.A" 1

not

SRR

27 10-012200 ("For Hydraulic Fluid ... DTE 15" ...")
(found on some earlier versions) 1
28 | 10007400 | ;GENERAL MAINTENANCE®

TITLE  ° - DECALS, TRAILBLAZER 40 (PLATE 1 OF 2)

ZIaATE F99-101 SIMON AERIALS INC- REV. 16 NOV., 1993 :gRT




6,
27

~

Kl Ok X
16/.»23‘:0 5 O

15—

3

/ LEVEL

LT

T~

A DANGER

i ELECTROCUTION

CAUTION

FOR HYDRAULIC FLUID USE
‘ONLY CLEAN FRESH
MOBIL DTE 16
HYDRAUWLIC OIL: FILTER
ALL OfL BEFORE ADDING

Simon:
19

43

_[TRAILBLAZER]

21
22, 41

—

40

Left (Engine) side. See following page for Right side decals.

‘-’Cmmm;}‘

T

L
FORWARD  BACKWARD [=

PLATFORM
“ ROTATE ’
o cow

+18 A0D,00208E

A DANGER

500 LBs. (225 kg)

l PLATFORM CAPACITY
oadeee

OPERATOR'S MANUAL
ENCLOSED

DO NOT WEMOVE CPERATOR' § MAMIAL
FROX JACKINE, EEPIACE MAMAL IF
DANAGED OR NXSSING.

11

18

7~

12

PLATFORM CAPACITY

500 LBs. (225 kg) _

TITLE

DECALS, TRAILBLAZER 40 (PLATE 1 OF 2)

SIMON AERIALS INC.

REV. 16 NOV., 1993

PART
NO.

PLAT
NO.

*F99.101




PARTS LIST
SEE
ITEM| PARTNO |SECTION DESCRIPTION Qry.
30 | 10-147500 DECAL, TIRE CARE (55 PSI, liquid ballast)
(found on some earlier versions) 2
31 ml 0- 147600 DECAL "MANUAL BRAKE RELEASE"

ﬁ,’"‘% 5
1%\'; '. S S R R v..v.s». g ! a e é . o .k&
33 10- 146000 DECAL, AXLE DIFFERENTIAL LOCKED/ UNLOCKED"
(Overlay, for versions with axle disengage toggle switch.
For umts wnth serlal # Ur to APA 001 22L _ L1

e - gl Stsions e .
36| 10- 108600 DECAL "FOR PROPER OPERATION SET FUEL
(for "Dual fuel" versions) 1
37 _ 19;159100 » DECAL MANUAL LOWER AND RETRACT INSTRUCTION

i
S e i i & ;\
}‘\\ﬁ*“ SRR 2 S8 38 -».-n-.\»:-:b'«me»@:-:»;mm«%xbm SR S SRR

10-151 100 PLACARD, "DIESEL FUEL ONLY (Black type on white)
(for versions with optional Diesel engine) 1
_ 10,013500 ‘ - PLACARD "DIESEL FUEL ONLY" '(Black type on S|Iver) ‘

40| 10094900 | | DECGAL, ';CAUTION ROTATING FAN .
(for versions with optional Ford englne) 1
41 | No part # DECAL MODEL "T- 40" iquerceded by 10 1393002 2

ht e

on some earlier versions) . 1

44 10-126800 DECAL, STRIPE [(4) Orange stripes, 3-3/4" (95 mm) wide]

(Bukk item, ) [32 Ft (9.8 M) used here]
e R

SR

TITLE DECALS, TRAILBLAZER 40 (PLATE 2 OF 2)

:;IE)ATE F99 101 SlMON AERIALS lNC- REV. 16 NOV., 1993 :gRT




20

SImon. | - 32

38

T ) sst DIESEL FUEL ONLY |
— K
13 F N 42

L 11
10 CAUTIONm / TRAILBLAZER]

DISENGAGE LOCKPIN BEFORE PLATFORM CAPACITY
USING THE TURNTABLE 500 LBs. (225 kg)
s

& DANGER ) =]
(TS PRSI RESULT N DGATH CR SSRI0S kY ) .:“.IQ
i O P e 21
2 O oF = 9 a1
_9_-@“___ AON
-~ 14 i - ] 34
Y 35

/ FOR PROPEA OPERATION - 8T FUEL SELECT CONTROL
8 CABLE ON ENGINE - PULL OUT FOR GAB/ PUSH IN FOR PROPANG 36

Right (Control) side. See previous page for Left side decals.

|rmee - DECALS, TRAILBLAZER 40 (PLATE 2 OF 2)

SIMON AERIALS INC.  .cvoomov.soe | ao o TF99.101




	
	Return to Index
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	
	

